Gollection

aTrekkerky

True:zSurface,

MY 8 = &2

dd dd L S S ;J.‘.J!I.JS:;‘..S.JJJJ

1IFEBU U555 50UV 00Tl FOS 05 005 A U







INFORMATION ABOUT YOUR TRUE-SURFACE® TREKKER™:

DATE PURCHASED:

SERIAL NUMBER:

OPERATION NOTES:

This page is for your reference only. To activate the warranty, please fill out and fax the
warranty card located in the back of this manual.

For parts and/or service, please call 1-800-443-8506; or if you are calling internationally,
please call +1-636-356-1210.

Most parts orders placed before Noon CST can be shipped the same day via UPS Ground
Service.

Note: The True-Surface® Trekker™ Vibe V Vibratory Greens Roller & the True-Surface® Trekker™ Greens Care Collection are 2
separate units. The vibratory roller does not fit inside the Greens Care Collection frame.

-1-



WE ARE YOUR SUPPORT!

Customer satisfaction is Turfline’s top priority! When you call us during our regular business hours, you will always talk
to a real person and never an automated operator. We value our customers, and accommodate to each individual’s needs.
Yes, we do business all around the world, but we treat you like our hometown neighbor.

Name Title Email

Christopher DeGeare |Marketing Coordinator/Parts chris@true-surface.com
Terry Plemons Director of Worldwide Sales terry@true-surface.com
John Humphrey President turfline@att.net

Toll Free: 1-800-443-8506
Phone: 1-636-356-1210
Fax: 1-636-356-1218

Mailing Address:
712 Jefferson Street
Moscow Mills, MO 63362

Shipping Address:
739 Jefferson Street
Moscow Mills, MO 63362

Please feel free to contact us for assistance!

Certificate & Declaration of Conformity for CE Marking

Hereby, Turfline, Inc. declares that the True-Surface® Greens Care Collection and all of its components
are in compliance with the essential requirements and other relevant provisions.

The True-Surface® Trekker™ is classified within the following EU Directive: EU Machinery Directive 98/37/EC &

2006/42/EC, and further conform with the following EU Harmonized Standards: EN 12100-1:2003 EN 12100-2:2003 EN

ISO 214121-1:2007 EN 1SO 4254-1:2005.

© 2010 Turfline, Inc. All rights reserved.
Reproduction, transfer, distribution, or storage of part or all the contents in this document in any form without the prior
written permission of Turfline, Inc. is prohibited.

US & Worldwide patents pending.

Turfline, Inc. operates a policy of ongoing development. Turfline, Inc. reserves the right to make changes and
improvements to any of the products described in this document without prior notice.

TrUg-SuRFACE" ‘A -
L akes iree greens] |




WARRANTY INFORMATION

For superior warranty service, please call Tufline, Inc. before having work done on alleged defective equipment. We strive
to maintain excellent customer service and quality products; keeping us informed of concerns allows us to do so.

Within the industry, including the chat rooms of Turfnet and GCSAA. our company is known to be expedient in servicing
our warranteed products. Turfline, Inc.’s warranty policy is as follows:

Turfline, Inc. will either repair or replace any non-wear part of the True-Surface® Trekker™ Vibe V™ Vibratory Greens
Roller, the True-Surface® Trekker™ Greens Care Collection, & the True-Surface® Trekker™ NV 3 x 3™ which is
defective in workmanship or material for a period of twenty four (24) months from the date of delivery of the new product
to the original end user determined by the warranty registration. These items will be repaired or replaced free of charge
and freight free. Warranties on used or ex-demo equipment are limited to 90 days from date of purchase.

Turfline, Inc. will cover parts subject to normal maintenance routines as specified in the product’s Owner Manual and parts
subject to wear and tear during the correct operation of the product. These parts include, but are not limited to, shafts,
bearings, belts, rubber shock mounts (RSM’s), blades, spikes, and bristles for a limited 90 days . The 90-day warranty on
wear items specifically excludes used or ex-demo units.

Turfline, Inc. will not issue warranty credit for:

= any item that has been damaged by accident, lack of reasonable care and protection, or lack of suitable storage.

= parts that have been altered or modified by anyone other than Turfline, Inc.

= used parts that have been installed in place of failed parts.

= parts that have been installed incorrectly by the end user or its agents.

= parts that have not been maintained as per the Owner’s Manual.

= service calls and overtime labor rates as Turfline, Inc. shall be contacted immediately upon encountering any
problems.

= any consequential loss, damage, or costs to the equipment caused by (or incidental to) failure of any new part
supplied with the original purchase or any new part supplied as a replacement for any failed part.

Warranty Claims:

The final purchaser of the True-Surface® Trekker™ Vibe V™ Vibratory Greens Roller, the True-Surface® Trekker™
Greens Care Collection, & the True-Surface® Trekker™ NV 3 x 3™ must file a warranty claim with Turfline, Inc. The final
purchaser must provide written evidence detailing the product’s delivery date to that purchaser and the reasons why the
purchaser believes the product or part is defective in the categories of faulty material or workmanship. The purchaser is to
deliver the faulty product or part to Turfline, Inc. at the purchaser’s expense to be reimbursed by Turfline, Inc. if found to
be the responsible party. Acceptance or rejection of the warranty claim is entirely at the discretion of Turfline, Inc.

Turfline, Inc.
712 Jefferson St., Ste. A
Moscow Mills, Mo 63362

1-800-443-8506 or +1-636-356-1210 ~ Please ask for the warranty department.

TURFLINE, INC. reserves the right to make improvements in design or changes in specifications without prior
notice and without prejudice or obligation to original design purchasers.

No person or organization has the authority to modify the terms, conditions, or limitations of this warranty without the
written consent of Turfline, Inc.

Tz Sonce: @i
L ks iree greena |




TREKKER VIBE V FACT SHEET

TRUE-SURFACE® TREKKER ™
VIBE ™ VIBRATORY GREENS ROLLERS

Specifications:
Weight:  Average of 85 Ibs per unit
Frame: One piece welded assembly, formed steel frame
Roller Tube: 5.5” O.D. tube, .188” wall, 22.5” roller length 1018 mild steel
Roller Hub:  (2) Relubricatable flange mounted bushings 1.5” 1.D.
Roller Shaft:  1” diameter 1045 mild steel, drilled and tapped for eccentric wts
Shaft Bearings:  Shielded type, maintenance free ball bearings.
Shaft Eccentric Speed  Designed to run at your walk behind greens mower’s maximum RPM speed.

Front Roller:  22.25”

Front Roller Bearings Sealed Stainless Steel Ball Bearings
Maintenance:

Maintenance of the rollers is minimal. One lubrication point is located on each of the flange bearings
holding the main roller drum. Each bearing cavity is filled with a food grade, non-petroleum based
grease at the factory. You will need to keep these bearings greased; we recommend a food grade
grease. — DO NOT USE HIGH TEMPERATURE GREASE - to prevent any turf damage caused
from grease dripping off the unit. However, any type of lithium-based grease is acceptable. Pump
until grease is visible between the bearing and hub surfaces — most bearings will only require one or
two pumps from a standard grease gun every 18-36 greens. When using the rollers for topdressing
dispersion, you may need to purge the bearings in order to remove sand and grit. Wipe off all excess
grease from around the bearing.

Check your belt condition and tension periodically.
Controllable Results:
Vibration allows you to stimp all greens within 2 to 4 inches by varying ground speed.

Customer Satisfaction:  2-Year Limited Warranty
Distributors:  Worldwide Distribution

For sales and service, please feel free to contact Turfline, Inc.:

Toll Free: 800-443-8506
Phone: +1-636-356-1210
Fax: 636-356-1218
www.true-surface.com


http://www.true-surface.com/

Select-A-Vibe™ Dial Introduction

The True-Surface® VIBE ¥_™ Vibratory Greens Rolling System allows flexibility with
the new Select-A-Vibe™ dial. VIBE X_™ owners now have the ability to experiment
with a variety of vibration settings, hydraulic motor/engine speeds, and ground speeds —
all of which will affect your greens’ end-results. Turfline, Inc. created the Select-A-
Vibe™ to produce smooth, healthy, consistent greens by controlling various conditions
through its five levels of vibration.

You can now select your level of vibration with a simple click! Set the dial at setting
number 1 for the least vibration, and increase your energy all the way to setting number 5.
Simply follow the eight easy steps on the next page.

NOTE:
= Make sure the indicators are aligned at the same setting for each end to maintain even vibration across
the roller length.
= Make sure to tighten the set screw after each adjustment.
=  The ball spring plunger is set and secured at the factory setting and requires no further adjustment, nor
does it need to be loosened to adjust the eccentrics. Should these eccentrics need to be removed for
other services, be sure they are returned to the correct end of the shaft from where they were removed.

Select-A-Vibe™ Adjustment Procedure:

For the Belt Guard Side:

= |nsert 3/16 L-Key allen wrench into the end of the shaft through the center slot on end
of belt guard.

= Rotate the shaft with the L-Key to bring eccentric set screw into view through top slots.

= |nsert 3/16 T-handle key into eccentric set screw and loosen 1/4-1/2 turn. This set
screw is aligned with the “1” on the eccentric dial. The set screw aligned at the “5” on
the dial is a preset ball plunger and should NOT be moved.

= While holding the T-handle in the set screw to prevent the eccentric from rotating,
rotate the shaft with the L-Key to desired setting (you will feel the ball plunger
“click” in and out of the shaft detents);

=  Tighten eccentric set screw and remove tools.

—

Use the same procedure for the hydraulic motor side of the roller.

NOTE: Make sure both eccentrics are at the same setting.

Hydraulic Motor Side B Belt Guard Side A
Eccentric set at setting 3 Eccentric set at setting 3

The arrow
is pointing
to #3

The arrow
Is pointing

Note: Setting 1 is the lowest setting, and setting 5 is the highest setting available.



RUBBER SHOCK MOUNT (RSM)
REPLACEMENT NOTICE

Once the frame end and roller have been removed from the unit, remove the serrated flange nuts from each of
the RSM studs and remove the entire flange assembly. Remove each of the flat head screws securing the RSM
to the flange, and remove. Install the new RSM and flat head screw. First mount the female side of the RSM to
the flange with the 5/16” flathead countersunk screws and tighten. NOTE: Tighten this screw by hand only to a
maximum of 10ft. Ibs. Over tightening may result in flange damage.

Replace the entire assembly into end plate, (be sure that grease zerk is positioned to the rear of the unit for
access). Replace all flange nuts and leave them loose. Replace the frame end, install the belt, adjust the belt
tension, and then tighten the RSM nuts. Be sure when tightening the flange nuts, the RSM’s DO NOT twist or
distort — this can lead to premature RSM failure. Be sure to reinstall and secure the belt guard and all
components before use.

Pre-Torqued

10 FT. LB.

BE A SAFE OPERATOR
e Think

e  Maintain your equipment
e  Use your equipment only for applications for which it was created

The True-Surface® Trekker™ Vibratory Greens Rollers were created to be used exclusively on walk behind
greens mowers as a greens maintenance tool. Use of the rollers in an application other than the one intended
will void its warranty and could possibly cause equipment damage and personal injury.

AVOID ACCIDENTS:

Most accidents, whether they occur in the industry, on the farm, at home, or on the highway are caused by
human mistakes. Most accidents can be prevented by careful operation and prevention.

-6-



PULLEY NOTICE FOR THE
TRUE-SURFACE® VIBE ¥"™ TREKKER™

Pulley Removal:

When it is time for a scheduled service or parts replacement, you may need to remove the 2” pulley (37P-1024)
from the roller shaft. Care should be taken when removing and reinstalling this part to prevent possible pre-
load on the shaft bearings (37P-1023) and premature bearing failure.

When removing any pulley, make sure the securing element (i.e. set screw, lock collar, etc.) is
loosened or removed.

Second, clean as much dirt/rust as possible from the shaft in the direction that you will be moving the
pulley, and lubricate with some type of penetrating fluid to assist in the movement of the pulley.

Third, if the pulley will not move with sensible force, and/or a prying technique, use a gear puller of
the proper size to remove the pulley. Always do your best to avoid beating or hammering to remove
any pulley.

Fourth, as a last resort, apply heat to the pulley hub, close to the shaft. Heat will expand the pulley
slightly and make removal easier. Always be careful when using heat; keep flammable objects and
materials clear of the heat area.

Fifth, take steps to prevent any damage to the end of the shaft. Any impact on the end of the shaft can
result in distortion that will interfere with the outbound eccentrics, snap rings and hex L-key
installation and operation.

When reinstalling the pulley, clean the following areas: the shaft where the pulley will rest, the drive key, the
key slots, inside the pulley, etc. Make certain to secure the pulley with the supplied set screw or lock collar.

When replacing the 2” pulley on the True-Surface® Trekker™ Vibe X.™ Vibratory Greens Roller, hammering
the pulley in or out of position may cause pre-loading of the bearings. This pre-loading will lead to premature
bearing failure, more costs, and additional down time. However, by taking precaution and following the above
steps for removing the pulley, this can be avoided.



00LZ ™ IZ X3]40l0L
w1 L 9QIA y 19PJR1L godejins-anJ]



TRUE-SURFACE® TREKKER ™ VIBE ¥ ™
Exploded View Parts Listing to Fit the Toro Flex 21 & 2100

ITEM #| DEPT # |PART # DESCRIPTION QTY
1 30A 09-16 Roller Tube 1
2 37P 09-001 Hub Assembly (Includes #'s 3& 4) 2
3 H 7410 Shaft Seal 2
4 H 1140 Flat Head Socket Screw 5/16-18 x 3/4" 14
5 31A V7219-1 Flanged Bearing Assy (includes 4,5A,5B,6,7,16) 2

5A 37P 7928 Bronze Bushing 2
5B 37P V7217 Nylon Flange 2
6 H 1681 1/4-28 steel Grease Fitting 2
31P V7219RSM  |Large Rubber Shock Mount 6

H /8000 Socket Head Screw 5/16-18 x 3/4" 2

H V8001 High Collar Lock Washer 5/16" 2

10 31A VR-004 Inboard Eccentric Weight (Includes # 8 & 9) 2
11 31A VR-001-1 Shaft Only Assembly 1
* 31A VR-001-2 Shaft Assembly (Includes #'s 4,11,12,13,29) 1
12 37P 1023 Shaft Bearing (Includes 4 number 4 screws) 2
13 37P 1014 Shaft Snap Ring 6
14 37P 7003B Roller Hood - Black 1
15 H 1007 Split Lock Washer 1/4" 4
16 H 1147 Serrated Flange Nut 5/16-18 6
17 H 6014 Set Screw Knurled Cup Point 1/4-20 x 3/16" 1
18 H 5087 Machine Key - SHORT 3/16" x 3/4" 1
19 37P 1024 2" Shaft Pulley (Includes #'s 17 & 18) 1
20 H V8005 Ball Spring Plunger 2
21 31P VR-003A-1 [Outboard Eccentric Weight-Belt Side ( Includes #'s 20,21,22,23) 1
22 H V8002 Flat Point Set Screw 3/8-16 x 1/4" 2
23 H V8003 Set Screw # 10-32 x 3/16" 2
24 H 1003 Gr. 5 hexBolt 1/4-20 x 3/4" 6
26 37P 7011B Roller End Plate - BLACK 2
27 21P GCC-09B3R [Front Roller Bearing 2
28 31A V7207NG Solid Front Roller Assy. (includes #'s 27,29,30,31,34,38) 1
29 31P V7206NG  |Front Roller End Cap 2
30 31P V7208 Front Roller Axle 1
31 31P V7209NG  [Front Roller Tube (Includes #'s 29,31) 1
32 37P 7004 Frame Assembly 1
33 21P GCC-285 5 Ib. Counterweight 1
34 H 1010 Split Lock Washer 3/8" 8
35 H 286 Gr. 5 Hex Bolt 3/8-16 x 2-3/4" 2
35A H 1016 3/8-16 Serrated Flange Nut 2
36 H 8004 Gr. 5 Hex Bolt 5/16-18 x 1/2" 4
37 H 1013 Split Lock Washer 5/16" 4
38 H V1032 Gr. 5 Hex Bolt-FINE- 3/8-24 x 1" 2
39 H 1100 Gr. 5 HexBolt 3/8-16 x 1" 4
40 31P VR-003B-1 [Outboard Eccentric Weight-Non Drive Side ( Includes #'s 20,21,,23,40) 1
41 31P VR-002 Eccentric Shaft Cover 1

-9-




A
~ -
\A/ » =
>
01
8G

67 001z x4 vod
NOLLVTTVLSNI

00LlZ ™ LZ X3]4 040] -3iempieH mﬂ_u-.-:OE
wi ZXOGIA w 4DIRIL gIe4NS-3N.]

-10 -



Mounting Hardware Parts Listing to Fit the Toro Flex 21 & 2100

TRUE-SURFACE® TREKKER ™ VIBE X ™

ITEM # DEPT # |PART # DESCRIPTION QTY
1 N/A Toro Part Toro Flex 21 Drive Unit 1
2 44F TRK-FLX-5V Trekker Vibe 5 Roller to Fit Flex21 1
3 44P FLX-008 Mount Block Flex21 Vibe VV 1
4 H FLX-028 HexBolt 1/2- 13 x2 2
5 44p FLX-026 Split Spring Pin 3/8 x1-3/4 2
6 H 3184 1/2 Split Lockwasher 2
7 H FLX-027 HexBolt 1/2 - 13 x1-3/4 2
8 H 1010 Lockwasher %/g Split 2
9 H 032 Bolt 3/8 - 16 x1-1/2 2
10 44P FLX-009 Roller Hitch - Flex 21 Vibe V 2
11 44P FLX-001 Cross Bar - Flex21 1
12 44P FLX-016 Bronze Bushing - Flex21 2
13 44A FLX-2002 Drive Shaft & Housing Assembly - See Fig 2, Pg 13 1
14 44A FLX-3000 Transport Hub Kit - See Page 13 Figure 1 1
15 H 1019 5/16 Flat Washer 1
16 44H FLX-029 Wing Nut 3/8 - 16 1
17 44P FLX-010 Belt Cover - Flex21 1
18 H 1147 Serrated Flanged Nut 5/16 - 18 2
19 H 1505 1/4- 20 x3/4 SHCS 2
20 H 1001 5/16 - 18 x 3/4 Hex Bolt 2
21 H 1013 5/16 Split Lockwasher 2
22 44P FLX-015 3L x5 Pulley - Flex 21 Vibe V 1
23 44P FLX-025 3L Belt - Flex21 Vibe V 1
24 H 1007 1/4 Split Lockwasher 2
25 44P FLX-005 Belt Housing - Flex21 1
26 H FLX-035 5/16- 18 x 3/4 Carriage Bolt 2
27 H 1026 1/2- 13 Serrated Flange Nut 2
28 H 1016 3/8- 16 Serrated Flange Nut 2
29 44P FLX-105 Toro Flex2100 Roller Hitch Lock Strap 2
30 H 6106 3/8- 16 Internal Tooth Lockwasher 2
31 H 5006 Hex Bolt 3/8-16 x1/2 2

-11 -




True-Surface® Trekker™ Vibe V™

Toro Flex 21 & 2100 Mounting Instructions — Refer to the schematic on page 10 and the parts
listing on page 11.

10.

11.

12.

13.

14.

Locate items 2-12 & 27. Mount them to the top of the VIBE-V roller, remove the two %" flange nuts
(item 27) from bolts (item 4) and slip them into the mounting holes of roller frame, replace nuts on the
bottom and tighten. Please note that the Flex 2100 units will not contain item 8. Additionally, the Flex
2100 models will contain items 28-31.

Locate the belt housing (item 25) and remove the cover along with inner components. Remove marked,
loose bolts on the pulley side of the roller frame (items 19 & 20), and the forward most RSM nut.

Align the marked holes of the housing (item 25); re-install all the bolts, and tighten.

Locate the drive housing (item 13). A complete breakdown of the drive shaft housing can be found in
Figure 2 on page 13. Determine the hex shaft required for your mower: 5/g” or %” (item 18 in Figure 2 on
page 13). Install the appropriate shaft into the Toro Flex 21 coupler (item 16 in Figure 2 on page 13) and
secure with roll pin (item 17 in Figure 2 on page 13).

Remove the nuts (item 18) from carriage bolts (item 26) of drive housing and install it into the belt
housing (item 25) with the top bolt passing through the small round hole with threads facing as shown.
Install the lower bolt into the narrow slot with the threads facing the opposite direction.

Replace the nuts and leave slightly loose.

Install the 5 pulley (item 22) onto the drive shaft — the larger hub side first. Omit the Drive Key and Nut
(items 2 & 4 on page 38) momentarily. Install the belt, set belt tension to approximately ¥4 with 2 Ibs. of
applied force and tighten the lower mounting bolt. NOTE: Excess belt tension will cause premature RSM
failure.

Roll the belt off of the pulleys, remove the 5” pulley and tighten the upper bolt. Install the drive key (item
2 in Figure 1 on page 13), replace the pulley, install the nut and tighten. Roll the belt back into position.

Install the belt cover (item 17) and secure it with the washer and wing nut (item 15 & 16).

Remove the cutting unit from the traction unit by removing the two bolts similar to reference item #9 of
the True-Surface Trekker Vibe V Toro Flex 21 exploded view on page 10, and sliding the cutting reel out
from in front of the traction unit. The hex drive shaft and flexible coupler will slide apart. Traction unit
will tip and be very unstable at this point, an assistant is recommended for the removal and reattachment
of cutting and Trekker units.

Remove the bolts (item 9) from the roller hitches (item 10) and slide the roller into position. First,
aligning the hex shaft with its coupler, and the hitches (item 10) slipping into the sway bar, overlapping
the top of the sway bar. The bottom of the hitch fits into the mower slot. Install the bolts (item 9) and
tighten.

For Flex 2100 models, the top tab of the hitch (item 10) slips into the mower slot. Lock the strap (item 29)
around the mower’s receiver with the washer (item 30) and the bolt (item 31) screwed into the hitch and
tighten. Install the nut (Item 28) completely onto bolt (Item 9) with the flange opposite of the bolt head
and install the bolt into the hitch (Item 10). With the hitch pushed fully back into the notch of the mower
receiver, tight the bolt (Item 9) completely first, then follow up by tightening the nut (Item 28) down
against the strap (Item 29).

Run the unit and check operation.

If you are using transport tires, you will need to replace the drive hub of the wheel on the housing side
with the Turfline offset wheel hub. Refer to the Figure 1 on page 13.

-12 -



True-Surface® Trekker™
Transport Hub Kit - Toro Flex 21 & 2100

na | Tire  ToroWheel Assembly

AP | FUX011 [Traneport Hb
44P | FLX-020 Transport Hub Lock
44P | FLX-021 Torsion Spring

1018 *" USS Flat Washer

tomﬁamauw{a
8
= <

H 031 Shoulder Boit */ys - 18 x Yy x Y4
H 1147 Serrated Flanged Nut /s - 18
H :
9 | H | 1008 '/"USSFlatWasher |
10| H 1013 % SplitLock Washer |
11| H | 3107  FullThread Bolt */e-18x1-"; |
12| H 1001  *,- 18 x *, Bolt

L
1
1
1
2
1
| 2
030  Shoulder Bolt %/ - 18 x g x 'ly | 1
3
3
1
2
1

* | 44A | FLX-3000 Complete Transport Hub Kit

True-Surface® Trekker™
Drive Shaft & Housing Assembly -
ToroFlex 21,2100, & 1021

14
If installing on the Fex 21 or 2100, the rubber bumper should be positioned and M
angled 1o properly contact the frame of the walk-tehind unit when the Vice V % F , g ur e 2
or GCC is of an extreme angle. 13
The set screws (item 15] and the 1/4™-20 x 3/4° Bolt {item 14) con each be =

positioned in any of the three holes of the Frame Bumper Mount [item | 1] 1o 12
achieve the best contact

4

Toro Trekker Drive Kits 3/18/21 —TE T M::"-"WW s/

MEM# |DEPT® |PARTE DESCRIPTION ary S e
1H 057 12MM x 1.75 Nylon Lock Nut 1 12 FX-062 :}“;‘;"':‘;"“ Raie X
21219 FLX-043 22 Tooth Pulley 1 134 1002 * Und crty an Tavo Nigw 24 8 2300 1
3ja4ap FLX-051 Short Pulley Spacer 1 1/6°.20 x 3/4” Hox 8ok

14K 1003 * Uhad aety wn Tirw Mas £3 8 1300 1
4la4ap FLX-058 Rev C |Bearing Housing Assembly 1 T/&" 20 /4" Set Screw
5(a4p FLX-053 Bearing 2 1511 011 * inac crty e Tor ae 28 & 2300 2
1 FLX-045 Coupler 1
6j44p FLX-050 Long Pulley Spacer 1 17|H 055 1/&" % 2-1/4" Siotted Spring Pin 2
714449 FLX-056 1-1/4" internal Snap Ring 1 Hox Drve Shaft 5/3"
| FLX-059% *Fiza Tern Fhes 21 Gavly Nocais 1
Blaap FLX-052 Drive Shaft 1 Nex Orrve Shaft N4
*fita Torw Medels
3 FLX047 Reel Orive Key 1 18jasp FLX-060 s V:-v:-'::.:‘m e 1
10{a4p FLX-054 Oil Seal 1 Hex Drove Shatt
Frame sumpe' Mount 191842 FLx-214 *Fies Toro Flas 1028 Lsma oniy an Whe ¥ 1
ratt
11}84p FLX-0580D *Used caly on Tors Flax 21 & 2100 1 0} FLX-210 ::mwn Used oaly 3» 0CC !
Side Mount Retaining Ring
2. FX-217 *Lies edy e Foos Fles LOIY 1

-13 -



o)
1 I uononpay paads sedwo)  LO0E-X14 | VY .
papnpu| ION N obueijol0) wedowol | eu 9
Z ¥eg yool-zg £¥o-X14 | dvF S
papnjoul 1oN abuei4 Aendojo) wedowoy | eu ¢
papnjoul 1oN Asjind Yoo1-ZzZz uedoiol @ BU ¢
Zz Asjind buiu| yool-gL 6L0X14d | dbF T
Z Jaysep Japua4 palkay ¥£0 [ I

"] L Vo) Woy)
. A A e RAEE . 8 MEEEB A2

19NPOIdy, 7T 3GIA R DDD 1 Z X34 w,dPI24L 1n0A yam papnpuy

AIUO | Z X3]4 0401- 11y UOIINPIY paads
wADPIDIL 522841NS-30n1]

-14 -



Speed Reduction Kit Installation Instructions — True-Surface® Trekker™
Vibe VIM & True-Surface® Trekker™ Greens Care Collection
Use for Toro Flex 21 Models Only

Refer to page the schematic and parts listing on page 14.

1.

Remove the drive drum belt cover from one side of the traction unit.
Loosen the drive belt, and remove.
Remove the upper 22-tooth drive pulley (item 3).

Install the keyed flange (item 1) first, the 18-tooth pulley (item 2) second, and the non-keyed flange (item
4) last. Replace the nut and tighten.

Install the supplied 82-tooth belt (item 5); Set the tension with an idler and tighten.
Replace the belt cover.

Repeat for the opposite side.

By installing the supplied speed reduction kit, you will have more control of the machine and will possibly be able
to run the unit at a lower engine RPM, resulting in more power available for the cutting unit.

-15-



Z 9sdi]p3 uasqooer &
‘sa113s 001 3sdip3 uasqoder L
w1 ZL OQIA y IPIBIL gddeNS-and ]|

-16 -



TRUE-SURFACE® TREKKER ™ VIBE X ™
Exploded View Parts Listing to fit the
Jacobsen Eclipse 100 Series and Eclipse 2

ITEM # | DEPT. # PART # |DESCRIPTION QTY.
1 30A 09-16 Roller Tube
2 37P 1023 Bearing for Shaft (includes 4 of # 4 )
3 37P 09-001 Hub Assembly (includes 4 Of #4 & #7) 2
4 H 1140 Flat Head Socket Cap Screw 5/16-18 x 3/4" 14
5 31A V7219-1  [Flanged Bearing Assy. (includes #'s 4,5A,5B,6 &55) 2
5A 37P 7928 Bronze Bushing for VV7219-1 Assy. 2
5B 37P V7217 Ny lon Flange 2
6 31P V7219 RSM [Rubber Shock M ount for Vibe V 6
7 H 7410 Hub / Shaft Seal 2
8 31A VR-004-1 [Inboard Eccentric Weight (includes #'s 9 & 10) 2
9 H V8001 5/16" High Collar Lock Washer 2
10 H V8000 Socket Head Screw 5/16-18 x 3/4" 2
11 31A VR-001-1 [Shaft Only Assembly 1
* 31A VR-001-2 [Shaft Assembly (Includes #'s 2,4,11,12,29) 1
12 37P 1014 Snap Ring For Shaft 6
13 37P 1127 Bearing Snap Ring 1
14 37P 7101 Bearing With Set Screws 1
15 37P 7150-1 Bearing Housing 1
16 H 1505 Socket Head Cap Screw 1/4-20 x 3/4" 2
17 37P 7001-E322 |[Coupler for Eclipse Models (includes 18 & 45) 1
18 37P 7178 Split Spring Pin 1/4 x 1-1/8" 1
19 37P 7007 Spline Shaft - 3/4" Stainless Steel 1
20 H 1030 Gr. 5 Hex Bolt 5/16-18 x 3-1/2" 4
21 H 1013 Split Lock Washer 5/16" 6
22 31P VR7002-1 |Black Vented Belt Guard for Vibe V 1
23 37P 7121 3L x 20" Belt 1
24 31P VR-003A-1 [Outboard Eccentric Weight Belt Side (includes #'s 25,26,27) 1
25 H V8005 Ball Spring Plunger 2
26 H V8002 Flat Point Set Screw 3/8-16 x 1/4" 2
27 H V8003 Set Screw #10 -32 x 3/16" 2
28 H 5087 Short Square M achine Key 3/16 x 3/4" 1
29 37P 1024 2" Shaft Pulley (Includes #'s 28 & 30) 1
30 H 6014 Knurled Cup Point Set Screw 1/4-20 x 3/16" 1
31 H 1025 Long Square Machine Key 3/16 x 1-1/4" 1
32 37P 7100 5" Pulley ( Includes #'s 31 & 33) 1
33 H 6012 Knurled Cup Point Set Screw 5/16-18 x 3/8" 1
34 H 1147 Serrated Flange Nut 5/16-18 8
35 H 1100 Gr. 5 Hex Bolt 3/8-16 x 1" 4
36 H 1010 Split Lock Washer 3/8" 6
37 H 1001 Gr. 5 Hex Bolt 5/16-18 x 3/4" 2
38 H 1003 Gr. 5 Hex Bolt 1/4-20 x 3/4" 6
39 H 1007 Split Lock Washer 1/4" 6

-17 -




TRUE-SURFACE® TREKKER ™ VIBE X ™
Exploded View Parts Listing to fit the
Jacobsen Eclipse 100 Series and Eclipse 2 Continued

ITEM #| DEPT.# PART # DESCRIPTION QTY.
40 H V1032 Gr. 5 Hex Bolt FINE 3/8-24 x 1" 2
41 37P 7011Black Roller End Plate BLACK 2
42 37P 7102 3/4" Flush M ount Bearing (Inludes locking collar) 1
43 37P 7003Black Roller Hood BLACK 1
44 37P 7004 Frame Assembly 1
45 37P 1029 Snap Ring 63/64" x 0.042" thick 1
46 31P VR-003B-1 Outboard Eccentric Weight-M otor Side ( Includes 25,26,27) 1
47 31P VR-002 Outoard Eccentric Shaft Cover 1
48 21P GCC-02-E322 |Eclipse Motor Mounting Flange 1
49 H V8004 Gr. 5 Hex Bolt 5/16-18 x 1/2" 2
50 21P GCC-09B3R |Front Roller Bearing 2
51 31P V7209NG Front Roller Tube ( Includes # 52) 1
52 31P V7206NG Front Roller Endcap 2
53 31P V7208 Front Roller Axle 1
54 31P VR7CWB Black Counterweight 2
55 H 1681 1/4-28 Steel Grease Fitting 2
56 31A V7207NG Solid Front Roller Assy. ( Includes 36,40,50,51,52,53) 1
57 H 1146 Flat Head Socket Screw 5/16-18 x 1-3/4" 4
58 H 2016 Socket Head Cap Screw 1/4-20 x 1-3/8" (T hick Flange) 3
58 H 20 Socket Head Cap Screw 1/4-20 x 7/8" (Thin Flange) 3

-18 -




Z 9sdijp3 uasqooer puy
saL19s 001 2sdip3 uasqooer - aiempaeH bununopyy

wi L PQIA widodPadl godelans-and |

-19-



TRUE-SURFACE® TREKKER ™ VIBE X ™
Mounting Hardware Parts Listing to fit the
Jacobsen Eclipse 100 Series and Eclipse 2

ITEM#|DEPT# PART# DESCRIPTION QTY.
1 N/A 44F-TRK-JACECL-VIBE V VIBE V FOR ECLIPSE (SEE PAGE 16) 1
2 N/A N/A Eclipse Series 100 or Eclipse Il traction Unit 1

THEFOLLOWING PARTS MAKE UP KIT # 44A-ECL-2000

3 H 20 1/4-20 x7/8" S.H.C.S. (certain motor types) 3
4 H 6110 1/4" Hi-Collar Lockwasher 3
5 H 2016 1/4-20 x1-3/8" S.H.C.S. (certain motor types) 3
6 H 1146 5/16-18 x 1-3/4" Flat Head Socket Screw 4
7 44P ECL-15R Grounding Wire (100 series roller) 1
8 H 1003 1/4-20 X 3/4" Gr. 5 Hex Bolt 3
9 44pP FLX-062 Bumper with Washer 3
10 44p ECL-09 Pivot Limiter 1
11 H 66 5/16" Wire Loop Pin 1
12 H 1153 1/4-20 Nylon Locknut 2
13 44p ECL-10 Bolster Pin Mount Block 2
14 44p ECL-05 Bolster Pin 1
15 H 5009 1/2-13 x2-1/2" Gr. 5 Hex Bolt 2
16 44pP ECL-11 3/4" 1.D. Pivot Mount Bushing 2
17 H 1680 Grease Zert 1
18 44p ECL-06 Roller Pivot Mount 1
19 44pP ECL-01 Basket Yoke Extension Pin 1
20 44p ECL-02 Extension Pin Retaining Bracket 1
21 H 29 5/16-24 x 1-1/2" Gr.5 hex Bolt. (100 series) 1
22 H 1013 5/16 Split Lockwasher 5
23 44pP ECL-03 Stabilizer Hanger 1
24 H 1001 5/16-18 x 3/4" Gr. 5 Hex Bolt (Eclipse 2) 1
25 H 1579 1/4-20 x1/2" Gr. 5 Hex Bolt 1
26 H 1007 1/4" Split Lockwasher 2
27 N/A N/A Mounting Point for Cutting Reel

28 H 1026 1/2-13 Serrated Flange Nut 2
29 31P \/7001-E322 Elipse Drive Coupler (Includes #'s 30 &31) 1
30 37P 1029 63/64" External Snap ring 1
31 H 055 1/4 x 1-1/4" Split Spring Pin 1
32 21P GCC-02-E322 Eclipse Motor Flange 1
33 H 1030 5/16-18 x 3-1/2" Gr. 5 Hex Bolt 4
34 31P VR7CWB Counterweight--Black 2

-20 -




True-Surface® Trekker™ Vibe V™

Jacobsen Eclipse 100 series and Eclipse 2 Mounting Instructions —
Refer to the schematic on page 19 and the parts listing on page 20

Please note that during set up, you will need an assistant to support your traction unit securely, once you have
removed the cutting reels.

1. Disconnect the drive motor and ground wire from the cutting reel. Please note the ground wire is only on
the Jacobsen Eclipse 100 series.

2. Disconnect the stabilizer bar from the back of the cutting reel, and then remove the hairpin cotters from
the main forward shaft, and side mounts (Item 27) of the traction unit to remove the cutting reel. Please
note you will need an assistant to support the traction unit during this process.

3. Attach the stabilizer hanger (Item 23) to the front of frame.
a. For Jacobsen Eclipse 100 series units: Use bolt # 21 and remove the forward corner bolt from
the engine base plate, and add the hanger #23 to this location with bolt # 21.
b. For Jacobsen Eclipse 2 units: Use bolt # 24 into a pre-tapped hole in the front face of frame and
install the hanger. Once the hanger is installed, lift the stabilizer bar into the hanger. Please note
that the hanger can remain mounted if you switch the unit back to the cutting reel for mowing.

4. Assemble items 8 - 19, with the exception of the rear bumper (Item 9), as shown on page 19, and bolt it to
the roller. Next, slide items onto the frame pin via extension pin (Item 19) keeping the flat side of Item 19
down.

5. Attach the retainer (Item 20) to the bottom of the pin (Item 19) with the bumper (Item 9) directly above the
back corner of the roller frame/hood. NOTE: Retainer # 20 has 2 sets of holes, for the 100 series units,
the tab must reach behind square frame. For ECLIPSE 2 units, the retainer tab only reaches behind
the mounting plate that the factory pin is welded to.

6. Attach the drive motor to roller frame using the bolts supplied. Note some models are equipped with a %4”
flange and some are equipped with a .80” Flange. For the '4” flange, you will need to use bolts # 3 with

lock washers # 4, and for the 0.80” flange, you will need to use bolts # 5 with lock washers # 4.

7. Align the motor shaft and key with the slot in the coupler. Slip the motor all the up to the mounting flange
(Item 32) before applying any pressure with the bolts.

8. For best results, access the onboard parameters for the eclipse mower. Turn “OFF” the frequency of cut
(F.0.C.), and set the reel speed to at least 2,000 rpm.

9. Start machine and check operation.

-21 -



IND-3 0ZZ 2433 uyor
wi A 9qIA 193U L zadejinsS-and |

-22.-



TRUE-SURFACE® TREKKER ™ VIBE X ™
Exploded View Parts Listing to fit the John Deere 220E-Cut

ITEM# DEPT. # PART # DESCRIPTION QTY.
1 30A 09-16 Roller Tube 1
2 37P 1023 Bearing for Shaft (Includes 4 of# 4) 2
3 37P 09-001 Hub Assembly (Includes 4 of #4 & 1 of #7) 2
4 H 1140 Flat Head Socket Cap Screw 5/16-18 x 3/4" 14
5 31A V7219-1 Flanged Bearing Assy. (Includes #'s 4, 5A, 5B, 6, 34 & 55) 2

5A 37P 7928 Bronze Bushing for V7219-1 Assy. 2
5B 37P V7217 Nylon Flange 2
6 31P V7219 RSM [Rubber Shock Mount for Vibe V 6
7 H 7410 Hub / Shaft Seal 2
8 31A VR-004-1 Inboard Eccentric Weight (Includes #'s 9 & 10) 2
9 H V8001 5/16" High Collar Lock Washer 2
10 H V8000 Socket Head Screw 5/16-18 x 3/4" 2
11 31A VR-001-1 Shaft Only Assembly (Includes 9, 10, 12, 28) 1
* 31A VR-001-2 Shaft Assembly (Includes #'s 2, 4, 9, 10, 11, 12, 29 & 30) 1
12 37P 1014 Snap Ring For Shaft 6
13 37P 1127 Bearing Snap Ring 1
14 37P 7101 Bearing With Set Screws 1
15 37P 7150-1 Bearing Housing 1
16 H 1505 Socket Head Cap Screw 1/4-20 x 3/4" 2
16A H 6110 1/4" High Collar LockWasher 2
17 37P 70013D25 Male Coupler for John Deere Models (Includes 18 & 45) 1
18 37P 7178 Split Spring Pin 1/4 x1-1/8" 1
19 37P 7007 Spline Shaft - 3/4" Stainless Steel 1
20 H 1030 Gr. 5 Hex Bolt 5/16-18 x 3-1/2" 4
21 H 1013 Split Lock Washer 5/16" 6
22 31P VR7002-1 Black Vented Belt Guard for Vibe VV 1
23 37P 7121 3L x 20" Belt 1
24 31P VR-003A-1 |Outboard Eccentric Weight Belt Side (Includes #'s 25, 26, 27) 1
25 H V8005 Ball Spring Plunger 2
26 H /8002 Flat Point Set Screw 3/8-16 x 1/4" 2
27 H V8003 Set Screw #10 -32 x 3/16" 2
28 H 5087 Short Square Machine Key 3/16 x 3/4" 1
29 37P 1024 2" Shaft Pulley (Includes #'s 28 & 30) 1
30 H 6014 Knurled Cup Point Set Screw 1/4-20 x 3/16" 1
31 H 1025 Long Square Machine Key 3/16 x1-1/4" 1
32 37P 7100 5" Pulley (Includes #'s 31 & 33) 1
33 H 6012 Knurled Cup Point Set Screw 5/16-18 x 3/8" 1
34 H 1147 Serrated Flange Nut 5/16-18 8
35 H 1100 Gr. 5 Hex Bolt 3/8-16 x 1" 2
35A H 1135 Gr. 8 Hex Bolt 3/8-16 x 1-1/4" 2
36 H 1010 Split Lock Washer 3/8" 6

-23-




TRUE-SURFACE® TREKKER ™ VIBE M. ™
Exploded View Parts Listing to fit the
John Deere 220E-Cut Continued

ITEM# | DEPT. # | PART # DESCRIPTION QTY.
37 H 1001 Gr. 5 Hex Bolt 5/16-18 x 3/4" 2
38 H 1003 Gr. 5 Hex Bolt 1/4-20 x 3/4" 6
39 H 1007 Split Lock Washer 1/4" 6
40 H V1032 Gr. 5 Hex Bolt FINE 3/8-24 x 1" 2
41 37P 7011Black Roller End Plate BLACK 2
42 37P 7102 3/4" Flush M ount Bearing (Inludes locking collar) 1
43 37P 7003Black Roller Hood BLACK 1
44 37P 7004 Frame Assembly 1
45 37P 1029 Snap Ring 63/64" x 0.042" thick 1
46 31P VR-003B-1 | Outboard Eccentric Weight-M otor Side ( Includes 25,26,27) 1
47 31P VR-002 Outoard Eccentric Shaft Cover 1
49 H V8004 Gr. 5 Hex Bolt 5/16-18 x 1/2" 2
50 21P GCC-09B3R Front Roller Bearing 2
51 31P V7209NG Front Roller Tube ( Includes # 52 ) 1
52 31P V7206NG Front Roller End Cap 2
53 31P V7208 Front Roller Axle 1
54 31A V7207NG Solid Front Roller Assy. ( Includes 36,40,50,51,52,53) 1
55 H 1681 1/4-28 Steel Grease Fitting 2

-24 -




IND-3 0ZZ 2493 uyor - aszempieH bununopyy
wi A PQIA 199l gadejns-ond]

-25-



TRUE-SURFACE® TREKKER ™ VIBE X ™
Mounting Hardware Parts Listing to fit the John Deere 220E-Cut

ITEM # DEPT # PART # DESCRIPTION QTY
1 N/A Vibe 5 Roller Assembly 1
2 44p JD220-006 Lift Bracket Assembly 1
3 H 1101 5/16-18 x 1" GR.5 Hex Bolt 4
4 H 1016 3/8-16 Serrated Flange Nut 2
5 44p JD220-004 Lift Chain Mount 2
6 21P GCC-212 Lift Chain 2/0 Passing, 11 Links 2
7 H 1006 3/8" USS Flat Washer 2
8 H 1072 3/8-16 x 1-1/2" GR. 5 Hex Bolt 2
9 H 1100 3/8-16 x 1-1/4"™ Gr.5 Hex Bolt 2
10 H 1010 3/8" Split Lockwasher 2
11 31P VR7CWB Counterweight 3
12 H 1013 5/16" Split Lockwasher 4
13 H 1080 5/16-18 x 4" GR. 5 Hex Bolt 4
14 H 3179 5/16-18 Nylon Lock Nut 4
15 H 7178 1/4 X 1-1/8" Split Spring Pin 1
16 37P 7001JD25 Male Splined Coupler 1
17 37P 1029 63/64" Ext. Snap Ring 1
18 37P 7704 Splined Coupler 1
19 21P GCC-129 12 mm INT. Snap Ring 1
20 H 32 3/8-16 x 1-1/2" Full Thread Gr 8 2
21 H 1183 3/8-16 Smooth Flange Nut 2
22 H 1146 5/16-18 x 1-3/4 Flat Head SCS 4
23 37P 7036-3 John Deere Motor Flange 1
24 H 1019 Washer 5/16" USS Flat 2
25 H JD220-009 5/8" x 4-1/2" Clevis Pin 1
26 H JD225-008 1/8" dia. Hairpin Cotter 1

-26 -



True-Surface® Trekker™ Vibe V
John Deere 220E-Cut Mounting Instructions — Refer to the schematic on page 25 and the parts
listing on page 26.

Please note that during set up, you will need an assistant to support your traction unit securely, once you have
removed the cutting reels.

1.

10.

Prepare the True-Surface® Trekker™ Vibe V Roller for installation by attaching the lift bracket (item 2) to
top of the roller with the bolts provided, and tighten.

Attach the lift chain mounts (item 5) to each end of the roller as shown. Connect the chain by feeding the
bolt (item 8) through the washer (item 7) and then the first link of the chain. Fully thread the bolt into the
mount (item 5). Install the nut (item 4) and tighten. Be sure that the chain is free to swivel around the
bolt.

Install the female coupler (item 18) onto the male coupler (item 16).
Remove the clevis pin (item 25), and you are ready re-installation.

On the cutting reel, loosen the motor mounting studs, and remove drive motor. Disconnect the stabilizing
chains from connection points on the traction unit. Remove the central connection pin and basket
attaching loop.

Find an assistant to help support the traction unit. With the traction unit being supported, side the entire
cutting unit away from it.

Place the True-Surface® Trekker™ Vibe V Roller in front of traction unit, align the swivel joint between
the bushings on lift bracket (item 2) and install the clevis pin (item 25) through it. Install the hairpin (item
26).

Attach the chains to the connection points on the traction unit and replace the washers and cotter pins.
Connect the chain at a length that allows freedom of movement while in operation, but still provides
desired lift when raising the unit from the turf while turning. Once your chain length is set, cut away any
excess.

Align the drive motor splines into the coupler (item 18) slide the motor up to the flange (item 23), rotate
into position on the mounting studs with the washers (item 24) to the outside, and tighten nuts.

Start unit and check operation. In the event that a Frequency of Cut has been programmed into the

machine, check your owner’s manual for instructions on how to set the reel speed to at least 2,000 rpm.
As this speed is crucial to the proper operation of the rollers.

-27-



-28 -



TREKKER GCC FACT SHEET

TRUE-SURFACE® TREKKER™
GREENS CARE COLLECTION (GCC)

Weight of Greens Care Collection Frames a

GCC Frame: 51 Ib (23.1 kg)
Vacu-Cutter™: 17 Ib (7.7 kg)
Vertical Mower: 17 Ib (7.7 kg)
Vacu-Groomer™: 13 Ib (5.9 kg)
Vacu-Brush™: 10 Ib (4.5kg)
Vacu-Scarifier™: 14 Ib (6.4 kg)
Turf Rake: 11 Ib (5 kg)

Trekker™ Insert Depth
Vacu-Cutter™
Vertical Mower

Vacu-Groomer™
Vacu-Brush™
Vacu-Scarifier™
Greens Spiker

nd Inserts:

Greens Spiker: 59 Ib (26.8 kg)

Star Slitter: 45 Ib (20.4 kg)

Deep Slicer: 12 Ib (5.4 kg)

*NV Roller: 115 Ib (33.6 kg)

*Four 9lb (4.1 kg) internal removable weights
available

Badger Brush: 27 Ib ( 12.4 kg)

Usual Working Depth Maximum Working Depth

0-1/8" (0-3mm) ¥4 (6mm)
0-1/8" (0-3mm) Y4” (6mm)
0-3/32" (0-2mm) 3/32” (2mm)
Zero Zero
5/16” (8mm) 3/8” (10mm)
Y2 - % (13-20mm) 1” (25mm)*

*If ground conditions are soft enough

Working Widths of Trekker™ GCC Inserts:

Vacu-Cutter™: 19 5/3,” (486.66 mm)
Vertical Mower: 19 5/3,” (486.66 mm)
Vacu-Groomer™: 20 /" (511.30 mm)
Vacu-Brush™: 19 7/g” (504.95 mm)
Vacu-Scarifier™: 17 5%/s,” (455.17 mm)
Greens Spiker: 18 14" (469.9mm)

Maintenance:

Star Slitter: 18 3/8” (466.85 mm)
Deep Slicer: 18 3/8” (466.85 mm)
NV Roller: 20” (501.65 mm)
Badger Brush: 19 3/8” (492.13 mm)
Turf Rake: 19 %” (501.65mm)

Maintenance of the collection is minimal. Only 2 lubrication points are located on the Depth of Cut

Adjusters. We recommend 1 pump pe

r month with a food grade, non-petroleum based grease (DO NOT

USE HIGH TEMPERATURE GREASE). Wipe off all excess grease.

Customer Satisfaction:
Distributors:

2-Year Limited Warranty
Worldwide Distribution

For sales and service, please feel free to contact Turfline, Inc.:

Toll Free: 800-443-8506
Phone: +1-636-3 56-1210
Fax: 636-356-1218

www.true-surface.com

-29.-


http://www.true-surface.com/

OPERATOR SAFETY

1. Never leave the operators seat while units are running.

2. Never allow co-workers to remove the baskets or make any adjustment while the units are running. Keep
co-workers at a distance while units are running.

3. Keep all extremities clear of all rotating components.
4. Wear protective gloves and clothing when handling and changing inserts.

5. Get help with heavy inserts: Greens Spiker, Star Slitter, and NV Roller. Be sure all guards are in place and
secured.

6. Obey all safety precautions set forth by the manufacturer of your greens mower.

MACHINE AND TURF PRECAUTIONS

1. Always be sure to rotate the parking stands into the “park” position before lowering the Greens Care
Collection frame to the maintenance facility floor.

2. Be sure the parking stands are up in the “run” position before approaching the green.

3. Besure the insert is installed correctly. Confirm the drive key orientation (left or right) and the direction of
the insert rotation.

4. Be sure both insert handles are locked in position by both spring plungers before operating.

5. Be sure the insert hood is set to the appropriate cutting insert and locked by all 4 spring plungers before
operating.

6. Be sure the depth of cut desired for the insert has been checked and adjusted before approaching the green.

7. Check the following, and be sure all are secure: (a.) All Mounting Connections, (b.) All Lifting Devices,
i.e. chains, hooks, etc.

8. Be sure all drive motors are installed and secured properly.

Certificate & Declaration of Conformity for CE Marking
Hereby, Turfline, Inc. declares that the True-Surface® Greens Care Collection and all of its
components are in compliance with the essential requirements and other relevant provisions.
The True-Surface® Greens Care Collection is classified within the following EU Directive: EU
Machinery Directive 98/37/EC & 2006/42/EC, and further conform with the following EU
Harmonized Standards: EN 12100-1:2003 EN 12100-2:2003 EN SO 214121-1:2007 EN 1SO 4254-1:2005.
© 2009 Turfline, Inc. All rights reserved.
Reproduction, transfer, distribution, or storage of part or all the contents in this document in any form without the
prior written permission of Turfline, Inc. is prohibited.
US & Worldwide patents pending.
Turfline, Inc. operates a policy of ongoing development. Turfline, Inc. reserves the right to make changes and
improvements to any of the products described in this document without prior notice.

-30 -



DRIVE KEY POSITION

Frame End Plate
Inner Bearing
Housing

Align with
Mount Edge
Position 3*
Position 2*
Position 1*

Coupler Positioned for
Removal or Entry
(Flat Faces Parallel)

Plunger Retracted

PARKING STAND IN WORKING POSITION

The Plunger Locks into
This Hole to Place into
Working Position

Plunger Retracted

Parking Stand in Working Position

PARKING STAND IN PARK POSITION

The Plunger Locks into
This Hole to Place into
Park Position

Plunger Engaged

Parking Stand in
Park Position

-31-



001Z ™ LZ X3]4 010
- MIIA papojdx3 DDD
UO0I123]j0D 218D SUIIID) ,, IDPJS1] 228LNS-ONi ]

-32-



TRUE-SURFACE® TREKKER ™ GCC
Exploded View to Fit the Toro Flex 21 & 2100

ITEM# | DEPT# |PART# DESCRIPTION QTY.
1 21P GCC-Frame GCC Basic Frame 1
2 21S Serial Tag Serial Number Tag 1
2A H 30 #7 x1/4" Drive Screw 2
3 21A GCC-233 Hood Lock Plunger (Includes nut) 1
4 21A GCC-400 asm Spring Plunger with 1/2-13 Jam Nut 4
5 H /8000 5/16-18 x 3/4 Socket Head screw 4
6 H 1013 5/16 Split Lockwasher 6
7 44p FLX-101 Basket Stop 2
8 H 1022 5/16-24 x 1" Gr. 5 Hex Bolt 2
9 H 2502 3/8-24 x1-3/4" Gr. 5 Hex Bolt 3
10 H 6106 3/8" Internal Tooth Lockwasher 4
11 21P GCC-ADJ-3414 Axle Rotation Stop 2
12 21P GCC-226 Front Scraper 1
13 21P GCC-221 TORO/JD Roller Axle For Toro & JD 2
14 21P GCC-09-B3R Roller Bearing Triple Seal 4
15 21A GCC-ADJ-TORO 1L Toro Depth Adjuster Left Side (page 54) 1
16 H GCC-ADJ-12 5/16-24 x5/8" Button Head Screw 2
17 H 8005 10-32 x 1/2" Socket Head Cap Screw 4
18 H 18 1/4-20 x 3/8" Gr. 5 Hex Bolt 4
19 H 51 1/4" SAE Flatwasher 4
20 21P GCC-03 Inner Bearing Housing 2
21 21P GCC-114 Hood Support 2
22 21A GCC-ADJ-TORO 1R Toro Depth Adjuster Right Side (page54) 1
23 H 19 1/4-20 x1-1/4" Socket Head Screw 2
24 H 20 1/4-20 x 7/8" Socket Head Screw 1
25 H 31 1/4-20 x 1-1/2" Socket Head Screw 1
26 H 6110 1/4" Hi-Collar Lockwasher 6
27 21P GCC-285 5 Lb. Counterweight 1
28 21A GCC-08 Insert Hood Assembly 1
29 21A GCC-223 Assem Rear Scraper 1
30 H 17 # 10 Internal Tooth Lockwasher 12
31 H 24 10-32 x1" S.S. Socket Head Cap Screw 4
32 H 16 10-32 x3/4" S.S. Socket Head Cap Screw 2
33 H 32 10-32 x 3/4" Button Head Cap Screw 2
34 21P GCC-12 Hood Rail Mounting Block 2
35 H 21 3/8-24 x1-1/2" Gr. 5 Hex Bolt 1
36 21P GCC-13 Parking Stand Flanged Bushing 4
37 21P GCC-13C Parking Stand 2
38 21P GCC-220.375 L Front Scraper Mount Left Side 1
39 21P GCC-220.375 R Front Scraper Mount Right Side 1
40 H 067 1/4-28 x5/8" Socket Head Cap Screw 2
41 H 041 1/4-28 x 1/2" Socket Head cap Screw 2
42 21P GCC-222 Front / Rear Roller Tube 2

-33-




ov

| Z X3]|4 010}
- aiempaeH bununopw aweli4 HHD
UOI123([0D) 218D SUIIIE) 1, dPID1] -2284NS-2N1 ]

-34 -



TRUE-SURFACE® TREKKER ™ GCC
Frame Mounting Hardware to Fit the Toro Flex 21

ITEM# | DEPT# |PART# DESCRIPTION QTY.
1 21A GCC-Frame GCC frame assembly moidifed-See page 32 1
2 44pP FLX-026 Split spring pin - 3/8" x1-1/2" 2
3 44pP FLX-016 Bronze Bushing - Flex21/2100 2
4 44pP FLX-002 Lift Arm Assembly 2
5 H 5002 1/4" SAE Flat Washer 4
6 H 1007 1/4" Split Lock Washer 4
7 H 26 1/4" - 20 X 3/4" - Socket Head Cap Screw 4
8 44pP FLX-022 Basket Pocket Assembly 2
9 44pP FLX-017 Basket Bracket Assembly 1
10 H 028 1/2-13 x2" Gr. 5 Hex Bolt 2
11 H 032 3/8-16 x1-1/2" Gr. 8 Hex Bolt Full Thread 2
12 H 1010 3/8" Split Lock Washer 2
13 44pP FLX-001 Cross Bar 1
14 H 1026 1/2-13 Serrated Flange Nut 3
15 44H FLX-035 5/16-18 X 3/4 carriage bolt 2
16 44A FLX-1002 Drive Shaft & Housing Assy. - See Pg 13/ Fig 2 1
17 44p FLX-005 Belt Housing 1
18 21P FLX-048 22-Tooth Timing Pulley 2
19 44pP FLX-018 STS Timing Belt (728 mm) 1
20 21P FLX-045 22 Tooth Pulley Outer Flange 2
21 H 057 12 mm Nylon Locknut 1
22 44pP FLX-010 Belt Cover 1
23 H 1019 5/16 USS Flatwasher 1
24 H 029 Wing Nut 3/8-16 1
25 H 1147 5/16-18 Serrated Flange Nut 2
26 H 31 1/4-20 x 1-1/2" Socket Head Screw 2
28 H 19 1/4"™ - 20 x1 3/8 SHCS 1
29 H 6110 1/4" Hi-Collar Lock Washer 4
30 25p TAS8002 Bearing 1
31 44pP FLX-007 Bearing Housing and Spacer 1
32 37P 1032 # 6205 Bearing 1
33 44pP FLX-006 Coupler Shaft 1
34 44pP FLX-047 Reel Drive Key 2
35 H 6106 3/8" Internal Tooth L.W. 1
36 H 2502 3/8-24 x1-3/4" Gr. Five Hex Bolt 1
37 33P N\V0005 1-7/16"Internal Snap Ring 1
38 37P 1014 Shaft Snap Ring 1
39 44H FLX-046 22-Pulley Inner Flange 2
40 N/A N/A Flex 21 Traction Unit 1
41 H 26 1/4-20 x 1-1/2" Socket Head Screw 1

-35-




True-Surface® Trekker™ Greens Care Collection
GCC Frame Mounting Hardware -

Toro Flex 2100

-36 -



TRUE-SURFACE® TREKKER ™ GCC
Frame Mounting Hardware to Fit the Toro Flex 2100

ITEM# | DEPT# [PART# DESCRIPTION QTY.
1 21A GCC-Frame GCC frame assembly moidifed- See page 32 1
2 44pP FLX-026 Split spring pin - 3/8" x1-1/2" 2
3 44P FLX-016 Bronze Bushing - Flex21/2100 2
4 44P FLX-002 Lift Arm Assembly 2
5 44P FLX-100 Basket Bracket Extension Flex 2100 Rev-B 1
6 44P FLX-106 Basket Extension Lift Bushing 2
7 44pP FLX-105 Hitch Lock Strap 2
8 44P FLX-101 Basket Stop 2
9 H V-8000 5/16-18 x 3/4 Socket Head Screw 4
10 H 028 1/2-13 x 2" Gr. 5 Hex Bolt 2
11 H 032 3/8-16 x 1-1/2" Gr. 8 Hex Bolt Full Thread 2
12 H 1183 3/8-16 Smooth Flg Nut 2
13 44p FLX-001 Cross Bar 1
14 H 1026 1/2-13 Serrated Flange Nut 2
15 44H FLX-035 5/16-18 X 3/4 carriage bolt 2
16 ViVIVAN FLX-1002 Drive Shaft & Housing Assy. - See Pg 13; Fig 2 1
17 H 1013 5/16-18 Split Lockwasher 4
18 21P FLX-048 22-Tooth Timing Pulley 1

FLX-048 Revision "B" Will NOT require #'s 20 & 39
19 44P FLX-103 STS Timing Belt (760 mm) 1
20 21P FLX-045 22 Tooth Pulley Outer Flange 1
21 H FLX-057 12 mm Nylon Locknut 1
22 44P FLX-010 Belt Cover 1
23 H 1019 5/16 USS Flatwasher 1
24 H 029 Wing Nut 3/8-16 1
25 H 1147 5/16-18 Serrated Flange Nut 2
26 H 31 1/4-20 x 1-1/2" Socket Head Screw 2
27 44p FLX-102 Cross Bar Spacer 1
28 H 2016 1/4-20 X 1-3/8" S.H.C.S. Ground to 1-5/16" Long 1
29 H 6110 1/4" Hi-Collar Lock Washer 4
30 25P TAS8002 Bearing 1
31 44P FLX-007 Bearing Housing and Spacer 1
32 37P 1032 # 6205 Bearing 1
33 44P FLX-006 Coupler Shaft 1
34 44P FLX-047 Reel Drive Key 2
35 H 6106 3/8" Internal Tooth L.W. 1
36 H 2502 3/8-24 x 1-3/4" Gr. Five Hex Bolt 1

-37-




TRUE-SURFACE® TREKKER™ GCC

Frame Mounting Hardware to Fit the Toro Flex 2100 Continued

ITEM# | DEPT# |PART# DESCRIPTION QTY.
37 33P NV-0005 1-7/16" Internal Snap Ring 1
38 37P 1014 Shaft Snap Ring 1
39 44H FLX-046 22-Pulley Inner Flange 1
40 44H FLX-064 30-Tooth Pulley Inner Flange 1
41 44pP FLX-063 30-Tooth Pulley (Revision A) 1
42 44H FLX-065 30-Tooth Pulley Outer Flange 1
43 44pP FLX-063 Revision "B" Will NOT require #'s 40 & 42 1
44 44A FLX-3000 Transport Hub Kit - See Page 13 1
45 44p FLX-005 Belt Housing 1
46 N/A N/A Flex 2100 Traction Unit 1
47 H V8001 5/16 Hi-Collar Lock Washer 2
48 44p FLX-107 Clipping Basket Lock Bar 2
49 H 26 1/4"-20 x 1-3/4" Socket Head Cap Screw 1

True-Surface® Trekker™ Greens Care Collection Frame

Toro Flex 21& 2100 Mounting Instructions — For Flex 21 Models refer to the schematic on page
34 and parts listing on page 35. For Flex 2100 Models refer to the schematic on page 36 and
the parts listing on pages 37 & 38.

1.

2.

10.

Unpack and locate the crossbar/basket bracket assembly (items 2-14).
Remove the two 2" flange nuts (item 14).

Set the crossbar/basket bracket assembly on the Greens Care Collection (GCC) frame and pass the bolts
through the cross member.

Replace the % flange nuts and tighten.

Remove the bolts (items 26, 28, & 36) from the drive side of the GCC frame. The housing (item 31) with
the shaft and bearings will be between the GCC frame and the belt housing (item 17).

Replace the bolts (items 26, 28, & 36) in the same location from which they were removed. Necessary
holes in the belt housing are clearly marked. You will need to hold the housing (item 31) while holding the
inner bearing housing of the GCC frame and the belt housing (item 17) to install the bolts.

Remove the housing cover (item 22) and its inner components. Align the housing to the side of the frame.
Leave the bolts (items 26, 28, & 36) loose and slide the parking stand into the park position. With the
bushings inserted between the GCC frame and the belt housing (item 17), replace the bolt and the lock
washer into the axle. Now, tighten all five bolts (items 26, 28, & 36).

Insert the Drive Key (item 34) into the coupler shaft (item 33).

Slide in order: the inner flange (item 39), the 22-tooth pulley (item 18), and the outer flange (item 20) onto
the coupler shaft (item 33).Install the nut (item 21) and tighten.

-38-




11.

12.

13.

14,

15.

16.

17.

18.

19.

20.

21.

22.

Remove the same components (items 18, 20, 21, 39, and 34) from the drive assembly (item 16). The drive
assembly schematic breakdown can be found in Figure 2 on page 13.

Remove the nuts (item 25) from the mounting bolts (item 15), affix to the back side of the belt housing
(item 17). The upper mount bolt goes through the small hole and the lower bolt in the slot. Replace the
nuts (item 25) and retighten using your hand.

Replace items 34, 39, 18, 20, & 21 to the coupler shaft and retighten.

Install the belt, set the tension, and tighten.

Determine whether your mower requires the 5/8” hexagon shaft or the 3/4” hexagon shaft. Install the
round end into the flex coupler (item 16 in Figure 2 on page 13) and secure it with the roll pin.

Install the belt cover (item 22).

Remove the bolts from the machine cutting reel mounts.

Note: An assistant is required. Slide the cutting reel away from the traction unit — primarily sideways to
avoid over-bending the shaft couplers; the hex drive shaft will slide apart. Traction unit will be unstable

and you will need an assistant to change out the cutting reel to the GCC.

Slide the GCC under the traction unit. First, align the hex shaft, then insert the lift arm (item 4) into the
sway bar of the mower. Replace the bolts (item 11) and tighten.

To fit the baskets, set the Depth of Cut Adjusters to the “Vacu-Cutter” setting on the Depth Gauge — this is
our ZERO setting. Lay a 1 % - 2” thick block in front of the front roller.

Insert the basket into the pockets (item 8).

Loosen the bolts (item 7), adjust the pockets (item 8) so that they will hold the basket in this “set-up”
position and tighten.

-39 -



1Z01 x3|4 010]
- MIIA papojdx3 DDD

U030 248D SUISID) , ddPJS1] 2IeLINS-oni]

- 40 -



Toro Flex 1021 GCC Base Frame Parts List

Item No. |Dept. No. |Part No. Description QTY
1 21A |GCC-FRAMEASSEM |GCC Basic Frame 1
2 21A GCC-08 Insert Guard Hood Assembly 1
3 21P GCC-12 Hood Rail Mounting Block 2
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 4
5 21P GCC-221 Toro/JD Roller Axle to Fit Toro or John Deere 2
6 21P GCC-222 Front/Rear Roller Tube 2
7 21P GCC-223F Formed Rear Scraper 1
8 H 17 #10 Internal Tooth Lock Washer 12
9 H 16 #10-32 x 3/4" SS SHCS 2
10 H 24 #10-32 x 1" SS SHCS 4
11 H 32 #10-32 x 3/4" Botton Head Screw 2
12 21A GCC-400 Spring Plunger with Nut (Includes H-1033) 4
13 21A GCC-233 Hood Lock Plunger (Includes H-27) 1
14 H 30 #7 x 1/4" Drive Screw 2
15 21S SERIAL TAG Serial Number Tag 1
16 21P GCC-523 Cable Scraper 1
17 21P GCC-13 Parking Stand Flanged Bushing 4
18 21P GCC-13C Parking Stand 2
19 H 6106 3/8" Internal Tooth Lock Washer 4
20 H 21 3/8"-24 x 1-1/2" Hex Bolt 2
21 H 19 1/4"-20 x 1-1/4" SHCS 2
22 H 20 1/4"-20 x 7/8" SHCS 1
23 H 31 1/4"-20 x 1-1/2" SHCS 1
24 H 6110 1/4" Hi-Collar Lock Washer 4
25 H 1013 5/16" Split Lock Washer 6
26 H 1022 5/16"-24 x 1" Hex Bolt 2
27 H 28 5/16"-24 x 1-3/4" Hex Bolt 2
28 21P GCC-114 Hood Support 2
29 H 8005 #10-32 x 1/2" SS SHCS 4
30 21P GCC-03 Inner Bearing Housing 2
31 H 18 1/4"-12 x 3/8" Hex Bolt 4
32 H 51 1/4" SAE Flat Washer 4
33 H 2502 3/8"-24 x 1-3/4" Hex Bolt 2
34 21A GCC-ADJ TF/FW 1L |Depth Adjuster Assembly - Left 1
35 21A GCC-ADJ TF/FW 1R [Depth Adjuster Assembly - Right 1
36 21P GCC-ADJ-27L-CB Counterbored Cable Scraper Mount - Left 1
37 21P GCC-ADJ-27R-CB Counterbored Cable Scraper Mount - Right 1
38 H 37 1/4"-20 Serrated Flange Nut 4
39 44pP FLX-221L Flex 1021 Basket Stop - Left 1
40 44p FLX-221R Flex 1021 Bakset Stop - Right 1
41 H /8000 5/16"-18 x 3/4" SHCS 4
42 H /8001 5/16" Hi-Collar Lock Washer 2
43 44pP FLX-107 Clipping Basket Lock Bar 2
44 21P GCC-285 5 Ib. Counterweight 1

-4] -




1201 X9/ 0401
- a1empaeH bununopyy swei4 HDH

UOI1I3J0D) 34ED) SUIIIE) , dPJI1] 2IepNS-2Ni]



GCC - Toro Flex 1021 Parts List

Item No. |Dept. No. |Part No. Description QTY
1 N/A GCC-Frame Assembly Flex 21, 2100, & 1021 Base Frame Assembly 1
2 21P GCC-CW 1.75 Ib Stackable Counterweight 2
3 H 0014 1/2" Split Lock Washer 2
4 H 5007 1/2"-13 x 2" Hex Bolt 2
5 44p FL X-207 Lift Arm Base 2
6 44P FLX-208 Flex 1021 Lift Arm 2
7 H 22 3/8" x 1" x 5/16"-18 Shoulder Bolt 2
8 44p FLX-209 Lift Arm Pin 2
9 H 1073 1/2"-13 Nylon Lock Nut 2
10 H 2503 5/16"-18 x 2" Hex Bolt 4
11 H 1008 1/4" USS Flat Washer 8
12 H 3179 5/16"-18 Nylon Lock Nut 4
13 44A FLX-1003 Flex 1021 Drive Kit - See page 13; Figure 2 1
14 44P FLX-202 Belt Housing Assembly 1
15 44H FLX-035 5/16"-18 x 3/4" Short Neck Carriage Bolt 2
16 H 1147 5/16"-18 Serrated Flange Nut 2
17 44p FL X-006 Coupler Shaft 1
18 44P FLX-047 Reel Drive Key 1
19 37P 1032 Cutter Shaft Bearing 1
20 44P FL X-007 Belt Housing Spacer & Bearing Housing 1
21 29P TAS8002 Coupler Shaft Bearing 1
22 33P NV0005 1-7/16" Internal Snap Ring 1
23 37P 1014 Shaft Snap Ring 1
24 44p FLX-048 22 Tooth Pulley 1
25 H 057 12mm x 1.75 Nylon Lock Nut 2
26 44p FLX-216 Timing Belt 1
27 H 1179 1/4"-20 x 1-1/2" Hex Bolt 2
28 H 0016 1/4"-20 x 2" Hex Bolt 2
29 H 1178 1/4"-20 x 1-1/4" Hex Bolt 1
30 H 1007 1/4" Split Lock Washer 4
31 44P FLX-206 Idler Pulley Shaft 1
32 44P FLX-211 Idler Pulley Spacer 1
33 44p FL X-205 Idler Pulley 1
34 44P FLX-053 Idler Bearing 2
35 44P FLX-056 1-1/4" Internal Snap Ring 1
36 44P SHB-09A Belt Housing Stabilizer 2
37 H 1153 1/4"-20 Nylon Lock Nut 1
38 44P FLX-204 Belt Housing Cover 1
39 H 1019 5/16" USS Flat Washer 2
40 H 029 3/8"-16 Wing Nut 2
41 44P FLX-215 Flex 1021 Basket Hanger Extension 1
42 H 66 5/16" Wire Loop Pin 2

-43 -




Toro Flex 1021 GCC Mounting Instructions

Item Numbers referenced in the below installation instructions refer to the “GCC Frame
Mounting Hardware — Toro Flex 1021 Schematic, unless otherwise indicated.

Please note that during setup, you will need assistance to support the traction unit securely once
the cutting units have been removed.

1.
2.

10.

11.

12.

13.

Unpack the components and familiarize yourself with the pieces and subassemblies.

Locate both lift arm assemblies (Items 5-12) and remove the loosely attached 5/16”-18 nylon lock
nuts and corresponding washers.

While referencing the schematic and noting the orientation and position of the Flex 1021 Lift
Arms (Item 6), place the assemblies on the frame cross bar, passing the 5/16”-18 x 2 hex bolts
through the two outer most holes on both ends of the cross bar.

Fasten the assemblies in place with the nylon lock nuts and washers previously removed in Step
2.

Next, remove the 12mm x 1.75 Nylon Lock Nut (Item 25), the 22 Tooth Pulley (Item 24), and the
Reel Drive Key (Item 18) from the GCC Unit.

Locate the Belt Housing (Item 14). Remove the Cover (Item 38) and loose components contained
within the housing.

The four bolts marked with blue heads and associated washers can now be removed. Please note
the location from which each bolt is removed as they will have to be reinstalled back into their
original positions.

Align the blue holes of the Belt Housing up to the Belt Housing Spacer (Item 20) and loosely
reinstall the bolts and washers removed in the previous step. The belt housing will only align with
all four holes in one orientation.

Locate the Belt Housing Stabilizer Blocks (Item 36) and corresponding hardware. Remove the
¥42-20 x 2” hex bolt and feed it through the hole noted below.

Noting the orientation of the Stabilizer Blocks on the schematic, loosely install them on the ¥4”-
20 x 2” hex bolt followed by the ¥4”’-20 nylon lock nut (Item 37). Align both blocks so that they
“grab” the vertical side plate of the GCC Frame.

With the Stabilizer Blocks positioned correctly, tighten the four bolts loosely installed in Step 8,
then tighten the Stabilizer Blocks into place.

The components removed in Step 5, can now be reinstalled and fully secured to the Coupler Shaft
(Item 17).

Next, locate the Flex 1021 Drive Kit (Item 13) subassembly. Remove the two Short Neck
Carriage Bolts (Item 15) and corresponding Serrated Flange Nuts (Item 16).

-44 -



14.

15.

16.

17.

18.

19.

20.

21.

22.

Remove the 12mm x 1.75 nylon lock nut, the 22 Tooth Pulley, and the Drive Key from the Drive
Kit subassembly.

With the pulley removed from the drive shaft, it can now be fed through the large slot on the back
of the belt housing and loosely fastened with the hardware removed in the previous step. One
carriage bolt will be installed into the square hole of the belt housing, the other will be installed
into the remaining slot. Note that the Drive Kit subassembly should still be able to freely slide
within the slots of the belt housing at this point.

Reinstall the components removed in Step 14 and fasten to the shaft using the 12mm nylon lock
nut.

Locate and install the Timing Belt (Item 26), set the tension, and tighten using the two 5/16”-18
serrated flange nuts (Item 16). The flat side of the timing belt will be in contact with the Idler
Pulley (Item 33). Tension can be set using a standard 3/8” drive socket and the center square hole
of the Bearing Housing (Item 4 on the Flex 1021 Drive Shaft & Housing Assembly Schematic).
Reinstall the Belt Housing Cover (Item 38) and secure into place using the two 3/8”-16 wing nuts
and corresponding washers.

With the help of an assistant, remove the cutting unit from the Flex 1021 Traction Unit
referencing the Toro Flex 1021 Operator’s Manual. The True-Surface GCC Unit will install
directly in place of the cutting reel. Clamp the unit in place and reattach the hex drive coupler.
Locate the Basket Hanger Extension (Item 41) and remove two Wire Loop Pins (Item 42).

Slide the Basket Extension over Toro’s and secure into place using the two Wire Loop Pins
removed in the previous step. Reference the schematic for proper orientation.

Note that the Basket Extension will need to be removed when switching GCC Inserts.

=45 -



Z 9sdijp3 uasqoder ® salas 001
asdij23 uasqoier - Maip papojdx3y HHD
U030 24D SUIIIE) , dDPIIIL 2I84NS-oN [

- 46 -



TRUE-SURFACE® TREKKER ™ GCC
Exploded View to Fit the Jacobsen Eclipse 100 Series & Eclipse 2

ITEM# | DEPT# |PART# DESCRIPTION QTY.
1 21P GCC-Frame GCC Basic Frame 1
2 21S Serial Tag Serial Number Tag 1
3 21A GCC-233 Hood Lock Plunger (Includes nut) 1
4 21A GCC-400 asm Spring Plunger with 1/2-13 Jam Nut 3
5 H 21 3/8-24 x 1-1/2" Gr. 5 Hex Bolt 2
6 H 1013 5/16 Split Lockwasher 2
7 H 30 # 7 drive screw 2
8 H 1022 5/16-24 x1" Gr. 5 Hex Bolt 2
9 H 28 5/16-24 x 1-3/4" Gr. 5 Hex Bolt 2
10 H 6106 3/8" Internal Tooth Lockwasher 4
11 21P GCC-ADJ-3414 AxXe Rotation Stop 2
12 21P GCC-226 Front Scraper 1
13 21P GCC-221 TORO/JD Roller Axle For Toro & JD 1

13A 21P GCC-221 JAC/RAN Roller Axle For Jacobsen 1
14 21P GCC-09-B3R Roller Bearing Triple Seal 4
15 21A GCC-ADJ-Jac/Ran L | Depth Adjuster Left Side (page 54) 1
16 H GCC-ADJ-12 5/16-24 x5/8" Button Head Screw 2
17 H 8005 10-32 x 1/2" Socket Head Cap Screw 4
18 H 18 1/4-20 x 3/8" Gr. 5 Hex Bolt 4
19 H 51 1/4" SAE Flatwasher 4
20 21P GCC-03 Inner Bearing Housing 2
21 21P GCC-114 Hood Support 2
22 21A GCC-ADJ-Jac/Ran R | Depth Adjuster Right Side (page 54) 1
23 H 19 1/4-20 x 1-1/4" Socket Head Screw 2
24 H 20 1/4-20 x 7/8" Socket Head Screw 1
25 H 31 1/4-20 x 1-1/2" Socket Head Screw 1
26 H 6110 1/4" Hi-Collar Lockwasher 6
27 21P GCC-285 5 Lb. Counterweight 1
28 21A GCC-08 Insert Hood Assembly 1
29 21A GCC-223 Assem Rear Scraper 1
30 H 17 # 10 Internal Tooth Lockwasher 12
31 H 24 10-32 x1" S.S. Socket Head Cap Screw 4
32 H 16 10-32 x3/4" S.S. Socket Head Cap Screw 2
33 H 32 10-32 x 3/4" Button Head Cap Screw 2
34 21P GCC-12 Hood Rail Mounting Block 2
35 21P GCC-222 Front / Rear roller Tube 2
36 21P GCC-13 Parking Stand Flanged Bushing 4
37 21P GCC-13C Parking Stand 2
38 21P GCC-220.375 L Front Scraper Mount Left Side 1
39 21P GCC-220.375R Front Scraper Mount Right Side 1
40 H 067 1/4-28 x5/8" Socket Head Cap Screw 2
41 H 041 1/4-28 x 1/2" Socket Head cap Screw 2

=47 -




True-Surface” Trekker™ Greens Care Collection
GCC Frame Mounting Hardware -

Jacobsen Eclipse 2




TRUE-SURFACE® TREKKER ™ GCC
Frame Mounting Hardware to Fit the Jacobsen Eclipse 2

ITEME# DEPT# |PART# DESCRIPTION QTY.
1 N/A N/A Eclipse #2 Series 122F Traction Unit 1
2 N/A N/A GCC Basic Frame (See Page 40) 1
3 N/A N/A Jacobsen Basket Carrier Frame 1
4 N/A N/A Jacobsen Retaining pin 1
5 21P GCC-217 Lift Bushing Standoff 2
6 21P GCC-216 E322  [Lift Bushing Motor Side 1

6A 21P GCC-216 Lift Bushing 1
7 H 1183 3/8-16 Smooth Flange Nut 2
8 N/A N/A Electric Reel Drive Motor (Jacobsen) 1
9 H 6110 1/4" Hi-Collar Lock Washer 7
10 H 2016 1/4-20 x 1-3/8" Socket Head Cap Screw 2
11 H 19 1/4-20 x 1-1/4" Socket Head Cap Screw 3
11A H 1505 1/4-20 x 3/4™ Socket Head Cap Screw 1
12 H 20 1/4-20 x 7/8" Socket Head Cap Screw 3
13 H 31 1/4-20 x 1-1/2" Socket Head Cap Screw 1
14 21P GCC-02-E322 Motor Mounting Flange 1
15 37P 1029 Extrenal Snap Ring ( 63/64" ) 1
16 21P GCC-111 Drive Coupler Bearing 1
17 21P GCC-06-E322 Female Keyed Coupler 1
18 21A GCC-400-90 Spring Plunger 90 Degree w/Nut (H-1103) 1
19 H 1026 1/2-13 Serrated Flange Nut 4
20 37P 7090 BENT Toro Lift Hook ( Bent ) 1
21 44p ECL-04 GCC Attachment Arm Mounting Stud 2
22 H 1100 GR.5 Hex Bolt 3/8-16 x 1" 2
23 H 1010 3/8" Split Lockwasher 2
24 H 0021 Hairpin Cotter 2
25 H 1001 5/16-18 x 3/4" Gr. 5 Hex Bolt 1
26 H 1013 5/16 Split Lockwasher 1
27 44p ECL-03 Stabilizer Hanger (REV A) 1
28 a4pP ECL-01 Basket Yoke Extension Pin 1
29 44p ECL-02 Extension Pin Retaining Bracket (REV A) 1
30 H 1007 1/4™ Split Lockwasher 2
31 H 1579 1/4-20 x 1/2" Gr. 5 Hex Bolt 2
32 32L N/A Jacobsen Attachment Arm - Left Side 1
32 32R N/A Jacobsen Attachemnt Arm - Right Side 1
33 21P GCC-CW Stackable Counterweight 2
34 H 0014 1/2" Split Lockwasher 2
35 H 5007 1/2-13 x2" Gr. Hex Bolt 1
36 21P GCC-285 51b. Counterweight 1
37 H 286 3/8-16 x2-3/4 Gr. 5 hex Bolt 2
38 N/A N/A Hole into frame. ADD # 40 UNDER BOLT 2
39 N/A N/A Jacobsen Forward arm mount 2
40 a4pP ECL-12 Arm Mount BExtension 2
41 N/A N/A Jacobsen Electronic Housing 1

- 49 -




True-Surface® Trekker™ Greens Care Collection
GCC Frame Mounting Hardware -
Jacobsen Eclipse 100 Series




Frame Mounting Hardware to Fit the Jacobsen Eclipse 100 Series

TRUE-SURFACE® TREKKER™ GCC

ITEM# DEPT# |PART# DESCRIPTION QTY.
1 N/A N/A Eclipse 100 Series 122F Traction Unit 1
2 N/A N/A GCC Basic Frame (See Page 40) 1
3 N/A N/A Jacobsen Basket Carrier Frame 1
4 N/A N/A Jacobsen Retaining pin 1
5 21P GCC-217 Lift Bushing Standoff 2
6 21P GCC-216 E322 Lift Bushing - Motor Side 1

6A 21P GCC-216 Lift Bushing 1
7 H 1183 3/8-16 Smooth Flange Nut 2
8 N/A N/A Electric Reel Drive Motor (Jacobsen) 1
9 H 6110 1/4" Hi-Collar Lock Washer 7

1/4-20 x 1-3/8" Socket Head Cap Screw

10 H 2016 Used for 0.800 Thick Motor Flapnge 2

1 H 19 1/4-20 x 1-1/4" Socket Head Cap Screw. 1 3
Used For 0.800" Thick Motor Flange
1/4-20 x 3/4" Socket Head Cap Screw Used

HA H 1505 for Narrow 0.250 Thick MotoFr) Flange !

12 H 20 1/4-20 x 7/8" Socket Head Cap Screw. 2 3
Used for Narrow 0.250" Thick Flange

13 H 31 1/4-20 x 1-1/2" Socket Head Cap Screw 1
14 21P GCC-02-E322 Motor Mounting Flange 1
15 37P 1029 Extrenal Snap Ring (63/64") 1
16 21P GCC-111 Drive Coupler Bearing 1
17 21P GCC-06-E322 Female Keyed Coupler 1
18 21A GCC-400-90 Spring Plunger 90 Degree w/Nut (H-1103) 1
19 H 1026 1/2-13 Serrated Flange Nut 4
20 37P 7090 BENT Toro Lift Hook ( Bent) 1
21 44P ECL-04 GCC Attachment Arm Mounting Stud 2
22 N/A N/A Factory 3/8 bolt: remove to install # 21 2
23 H 1010 3/8" Split Lockwasher 2
24 H 0021 Hairpin Cotter 2
25 H 29 5/16-24 x 1-1/2" Gr. 5 Hex Bolt 1
26 H 1013 5/16 Split Lockwasher 1
27 44P ECL-03 Stabilizer Hanger 1
28 44pP ECL-01 Basket Yoke Extension Pin 1
29 44p ECL-02 BExtension Pin Retaining Bracket 1
30 H 1007 1/4™ Split Lockwasher 2
31 H 1579 1/4-20 x1/2" Gr. 5 Hex Bolt 2
32 32L N/A Jacobsen Attachment Arm - Left Side 1
32 32R N/A Jacobsen Attachemnt Arm - Right Side 1
33 21P GCC-CW Stackable Counterweight 2
34 H 0014 1/2" Split Lockwasher 2
35 H 5007 1/2-13 x2" Gr. Hex Bolt 1

-51-




TRUE-SURFACE® TREKKER ™ GCC
Frame Mounting Hardware to Fit the
Jacobsen Eclipse 100 Series Continued

ITEM# DEPT# |PART# DESCRIPTION QTY.
36 21P GCC-285 5Ib. Counterweight 1
37 H 286 3/8-16 x2-3/4 Gr. 5 hex Bolt 2
38 N/A N/A Hole into frame. Remove # 22 & Install # 21 2
39 N/A N/A Jacobsen Forward arm mount 2
40 44P ECL-15G Grounding Wire 1

True-Surface® Trekker™ Greens Care Collection Frame
Jacobsen Eclipse 100 Series and Eclipse 2 Mounting Instructions — For the Jacobsen Eclipse 2

refer to the

schematic on page 46 and the parts listing on page 47. For the Jacobsen Eclipse 100

Series refer to the schematic on page 50 and the parts listing on pages 51 & 52.

Please note that during set up, you will need an assistant to support your traction unit securely, once you have
removed the cutting reels.

1.

Remove the drive motor from the reel frame. (Disconnect the ground wire for the Jacobsen 100 series
only)

Remove the hairpin cotter from the mounting pins (item 39) that connect the forward arms (Item 32L
& Item 32R) to the frame, and the main forward shaft in the center.

Remove the hairpin from stabilizing arm on reel and remove the arm from the reel.
Slide the entire assembly (reel, arms and basket frame) forward.

Remove the forward arms from the cutting reel by removing the shoulder screw from each side of the
frame. Replace the screws into reel frame for safe keeping.

Attach the forward arms (Items 32L & 32R) to the sides of the GCC frame into the hole furthest from
the Depth of Cut Adjuster. Place the spacer (Item 5) between the arm and the GCC frame. Keep the
lift bushings (Items 6 & 6A) on the sides shown with the narrow portion into the arms with the bolt
(item 37) passing through them. Attach the nut (Item 7). Be sure to install the basket frame during the
above process, as it may be difficult to install after arms are secured.

Item 38 refers to hole located on both the Eclipse 100 Series and Eclipse 2 traction unit.

a. For the Eclipse 2 unit remove the factory bolt to add the arm mount extension (Item 40).
Reinstall the factory bolt. Install the GCC attachment arm mounting stud (Item 21) into the
extension (Item 40) with the pin end facing out. Note: There is a ledge on the extension (Item
40) that will align with the edge of the traction unit side plate to keep it from rotating out of
position.

b. For the Eclipse 100 Series, remove the 3/8 bolt that came installed on the traction unit and
replace it with the GCC attachment arm mounting stud (Item 21).

-52-



10.

11.

12.

13.

14.

15.

Install the stabilizer hanger (Item 27) to the front of the GCC Frame.

a. For the Eclipse 2 units, there is a tapped hole in the forward face of the frame that bolt # 25
from Eclipse 2 schematic is used to bolt this in place. Stabilizer is then lifted and left to rest in
the hook area.

b. For the Eclipse 100 series, Remove the forward bolt that secures the engine plate to the frame
and fit the top hole of the stabilizer hanger (Item 27) in this position. Insert the longer
replacement bolt (Item 25) and tighten.

Attach the extension pin (Item 28) by sliding it over the current pin with the flat portion down fully
onto the factory shaft. Attach the retaining bracket (Item 29) to bottom of the extension pin. There are
two sets of holes on the retaining bracket (Item 29):
a. For the Eclipse 2 units, the bracket (Item 29) will only reach to back of the plate that the
factory pin is welded to.
b. For the Eclipse 100 series units attach the bracket so that it can reach behind the square tube
frame on the traction unit.

Attach the lift hook (Item 20) to the GCC frame with the flange nuts (Item 19) above and below the
frame. The length of hook can be adjusted to best suit the engagement needs when lifting unit from the
turf.

Slide the GCC frame with the attachment arms, and basket frame onto the traction unit. First slide the
basket frame over the extension pin (Item 28), then attach each arm into their new positions, and return
hairpins and washers.

Align the motor into the drive coupler (Item 17) and secure to the mounting plate (Item 14). NOTE:
Due to the two different motor types, one with an approximate 4 mounting flange and the other
at 0.80” thick, bolts are supplied to accommodate either. For the thicker flange, use the sketch as
shown. For the thinner flange, Item # 10 bolts at the motor location will be replaced by two of
Item # 12, and # 11 will be replaced by Item # 11A.

Re-attach the ground wire. (100 series only.)

Check operation.

NOTE: FOR EFFECTIVE OPERATION OF THE GCC SYSTEM ON THE 100 SERIES OR
ECLIPSE I, IT WILL BE NECESSARY TO ENTER THE PROGRAMMING MODE OF THE
MACHINE AND TURN “OFF” THE F.O.C. (frequency of cut), AND SET THE MACHINE SO

THAT THE REEL RUNS AT LEAST 2,000 R.P.M.. SETTING A MAXIMUM GROUND
SPEED MAY BE BENEIFICIAL IN SOME CASES ALSO.

-53-



IND-3022Z 2422 uyor
- M3IIA papoldx3 DD
UOI3J[0D) 31D SUIIID) ,, dPIRI] OICLINS-9NI[

-54 -



TRUE-SURFACE® TREKKER™ GCC
Exploded View to Fit the John Deere 220E-Cut

ITEM# | DEPT# |PARTH# DESCRIPTION QTY.
1 21P GCC-Frame GCC Basic Frame 1
2 21S Serial Tag Serial Number Tag 1
3 21A GCC-233 Hood Lock Plunger (Includes nut) 1
4 21A GCC-400 asm Spring Plunger with 1/2-13 Jam Nut 3

4A 21A GCC-400-90 asm Spring Plunger with 1/2-13 Jam Nut 90 degree 1
5 H 21 3/8-24 x1-1/2" Gr. 5 Hex Bolt 2
6 H 1013 5/16 Split Lockwasher 2
7 H 30 # 7 drive screw 2
8 H 1022 5/16-24 x1" Gr. 5 Hex Bolt 2
9 H 2502 3/8-24 x 1-3/4" Gr. 5 Hex Bolt 2
10 H 6106 3/8" Internal Tooth Lockwasher 6
11 H 1147 5/16-18 Serrated Flange Nut 2
12 21P GCC-226 Front Scraper 1
13 21P GCC-221 TORO/JD |Roller Axle For Toro & JD 2
14 21P GCC-09-B3R Roller Bearing Triple Seal 4
15 21A GCC-ADJ JD/To 1L | Depth Adjuster Left Side (page 54) 1
16 H 5004 5/16-24 x1-1/4" Flat Head Socket Screw 2
17 H 8005 10-32 x1/2" Socket Head Cap Screw 4
18 H 18 1/4-20 x 3/8" Gr. 5 Hex Bolt 4
19 H 51 1/4" SAE Flatwasher 4
20 21P GCC-03 Inner Bearing Housing 2
21 21P GCC-114 Hood Support 2
22 21A GCC-ADJ JD/TO 1R | Depth Adjuster Right Side (page 54) 1
23 H 19 1/4-20 x 1-1/4" Socket Head Screw 4
24 H 20 1/4-20 x 7/8" Socket Head Screw 2
25 H 31 1/4-20 x 1-1/2" Socket Head Screw 2
26 H 6110 1/4" Hi-Collar Lockwasher 8
27 21P GCC-285 5 Lb. Counterweight 1
28 21A GCC-08 Insert Hood Assembly 1
29 21A GCC-223 Assem Rear Scraper 1
30 H 17 # 10 Internal Tooth Lockwasher 12
31 H 24 10-32 x1" S.S. Socket Head Cap Screw 4
32 H 16 10-32 x3/4" S.S. Socket Head Cap Screw 2
33 H 32 10-32 x 3/4" Button Head Cap Screw 2
34 21P GCC-12 Hood Rail Mounting Block 2
35 21P GCC-222 Front / Rear roller Tube 2
36 21P GCC-13 Parking Stand Flanged Bushing 4
37 21P GCC-13C Parking Stand 2
38 H 1146 5/16-18 x 1-3/4" Flat head Socket Screw 6
39 H 5005 1/4-28 x 1/4" socket head screw 2
40 21P GCC-113R QA-5 Basket Mount Right Side 1
41 21P GCC-113L QA-5 Basket Mount Left Side 1

-B5 -




JOHN DEERE 220E GCC LIST CONTINUED

ITEM# | DEPT# |PART# DESCRIPTION QTY.
42 21P GCC-ADJ-06 JD-L JD Depth Adjuster Mount Left Side 1
43 21P GCC-ADJ-06 JD-R JD Depth Adjuster Mount Right Side 1
44 H V8001 5/16" Hi-Collar Lock Washer 2
45 H 5003 5/16-24 x 3/4" Socket Head Cap Screw 2
46 21P GCC-CW Stackable Counterweight 4
47 H 0014 1/2" Split Lock Washer 2
48 H 5010 1/2-13 x 3" Gr. 5 Hex Bolt 2
49 21P GCC-06 Female Splined Coupler 1
50 21P GCC-111 Drive Coupler Bearing 1
51 37P 1029 Snap Ring 63/64" External 1
52 21P GCC-02W-6 Motor Mopunting Flange 1
53 H 5006 3/8-16 x 1/2" Gr.5 Hex Bolt 2
54 21P GCC-450 Male Stud Adaptor 2
55 H 1006 3/8" USS Flat Washer 2
56 H 1183 3/8-16 Smooth Flange Nut 2
57 21P GCC-06JD/Jacb Male Splined Coupler for JD2500 & GK-5 1
58 21P GCC-128 9/16" External Snap Ring 1
59 37pP 7704 Internal / Female Splined Coupler 1
60 21P GCC-129 12mm Internal Snap Ring 1
61 37P 7036-3 JD 2500 Motor Mounting Flange 1

-56 -




I

IND-3022 2422 uyor
- aiempaeH bununopy sawei4 HHo
UOI1I3J[0D) 248D SUIID) , dIPJIL] 2IBLNS-INL[

-57 -



TRUE-SURFACE® TREKKER ™ GCC
Frame Mounting Hardware to Fit the John Deere 220E-Cut

ITEM #| DEPT # |PART # DESCRIPTION QTY.
1 NA IN/A John Deere 220E Traction Unit 1
2 N/A  [N/A Connection Point For Supporting Chains GCC-212 2
3 NA INA John Deere Basket Connecting Loop 1
4 N/A  [N/A John Deere Cotter Pin 1
5 NA IN/A John Deere Connection Pin 1
6 N/A  [N/A John Deere Reel Connection Ball 1
7 4MF  |TRK-JD220EC-GCC  |GCC Frame Assembly For John Deere 220E (page 54) 1
8 21P  [GCC-06JD/IJACH Male Splined Coupler for JD2500 & Jac 5 2
9 3P |7704 Internal Female Splined Coupler 1
10 29P  [TAS208 3/16 Chain Clevis/Shackle 2
11 21P  [GCC-212 Lifting Chain 2
12 21A  |GCC-233 Hood Lock with Nut 2
13 H 6104 1/2-13x5" Gr. 5 Hex Bolt 1
14 4P |JD220-003 Hitch Block 1
15 H 5009 1/2-13x2-1/2" Gr. 5 Hex Bolt 2
16 H 1073 1/2-13 Nylon Lock Nut 1
17 H 0014 1/2" Split Lockwasher 2
18 H 5010 1/2-13x3" Gr. 5 Hex Bolt 2
19 21P  [GCC-CW Stackable Counterweight 2
20 NA  IN/A Attachement Point in GCC Frame for TAS208 2
21 4P  |JD220-001 JD220 GCC Hitch Portion A 1
22 H 1026 1/2-13 Serrated Flange Nut 2

- 58 -




True-Surface® Trekker™ Greens Care Collection Frame
John Deere 220E-Cut Mounting Instructions — Refer to the schematic on page 57 and the parts
listing on page 58.

Please note that during set up, you will need an assistant to support your traction unit securely, once you have
removed the cutting reels.

1. Prepare the GCC unit for installation by attaching the hitch block (Item# 14) to the top of the frame cross
bar with the bolts (Item# 15) and tighten. Make certain that the Hitch Portion A (Item# 22) is facing the
front of the GCC frame.

2. Connect the lift chains (Item# 11) to the frame with the clevis (Item# 10). Couplers #8 and #9 can be
installed into drive coupler inside motor mounting flange.

3. Set the plungers (Item# 12) so that they engage the Hitch Portion A (Item# 21) with the Hitch Block (Item
14).

4. On the cutting reel, loosen the motor mounting studs, and the remove drive motor. Disconnect the
stabilizing chains from the connection points on the traction unit and remove the central connection pin
(Item# 5), and the basket attaching loop (Item# 3).

5. Find and assistant to hold the traction unit, while you slide the entire cutting unit away from it.

6. Place GCC frame (Item# 7) in front of traction unit, align the swivel joint into Hitch Portion A (Item# 21)
and replace John Deere Basket attaching loop #3 and pin #5 as it was on the cutting unit. Re-install cotter
pin #4. Attach chains to connection points on traction unit and replace washers, and cotter pins. Chain slack
length will need to be determined, and set. Once this is done it may be advantageous to cut away excess for
future installations.

7. Align drive motor splines into coupler #9 slide motor up to flange, rotate into position on mounting studs
with washers to the outside of motor, and tighten nuts.

8. Start unit and check operation. In the event that a Frequency of Cut has been programmed into the machine,
check your owner’s manual for instructions on how to set the reel speed to at least 2,000 rpm. As this speed
is crucial to the proper operation of the Greens Care Collection.

9. For installation and removal of the different the cutting inserts: lock the plungers (Item# 12) into the
retracted position, remove the stabilizing chains , and tilt the traction unit back to allow the GCC frame to
move moves forward. With the GCC frame forward you have access to open the hood and remove and
insert the GCC cutting inserts.

-59 -



-60 -



-61-



)

)

1))
|
J

)

M “‘v \\' “

AN ‘IA‘

o
\

"AWeIj Y1 JO IPIS IS LI dY] EPOWOIIT O] UMOYS SE IPIS ISIIAI
) uo pafEIsuwl 1B [T R OT 61 81 °L1 "SIl "9 °C ' € SRqUnN W]
-uonisod Funesado s 1o1e12do 21 WOI PIMIIA SE JWELY I2NND ]
JO IPIS YO 241 10§ ST umoys snipy n) jo pdog oy :MON Ised|d

YeyS 121snipy

aa(] uyof 10§ a3enn) pdaq

P/IX0T-F/ 1 MaRS RS
duni§ eI [PAS.

£uo m-307T

£0-fAv-009D

Ars80-rav-209o

I afenn yudag S0-FAV-000
| Jayse wnopy adnen 0Z-fav-209
| Mmang wnopy a3enn ydaq 61-FAV-200
I dury deug [pwang /< LIFFAV-DDD
I J3YSe A 207 10O L, W] §/€ 9019
1 doig uonmoy Axy. PIPE-TAV-00D
I SIPPOJN UISGOIR( - IARYS SS WOVISZ-TAV-DD0
| | 0101 % 223 Uyor - IS SS SZ-rav-000
z | Burd-0 Tov wdag 009 9Z-fav-09
| FO0[§ WNOR 12[j0Y FO-TAV-005
| [eas yeys sasnlpy 91-fav-209
I [eg] wa1q FI-AV-00D
I Fuudg waq €1-rav-200
I Wy M RS vI-faQv.
I 10 XoH | X #T - 91/S zzo1!
1 1ysep Yoo nds 91/¢ €101
I | 4og PEaH punoy /€ vT - 91/S ZI-[av-20o
z | MAIS 1S 8T - b/ SI-FAV-00D
| qouy susnfpy pdaq LOFAV-D0D
I ¥oo[g Sununopy 90-fav-00D
1o I uondudsaq

z%H
1891

dIT T
H | 1z
H 0T
H 61
H | 6l
H 8l
H [ L1
diz | 91
H | S1
diz | #l
diz | €l
diz | €1
diz | @i
iz | 11
diz | ol
diz | 6
diz 8
dit L
H 9
H S
H v
H 3
dit z
dIt |

IS —

Baquiny peg on g 0N W

d3LSnNrdv Lnd 40 Hid3d

UO0I123]]0D) 218D SUIIID) ,, dXI1L ,2284iNs-ani]

-62 -



True-Surface® Trekker™ Greens Care Collection
Depth of Cut Adjusters — Refer to page 56-70

The depth of cut adjuster is a reliable method of adjusting the depth of cut to precise increments. Made from
stainless steel and quality zinc-plated components, the adjusters are equipped with lubrication points for rotating
components. The predetermined “ZERO” settings and incremental markings provide fast and easy operation, setup,
and change-over.

1. The depth of cut adjuster’s “ZERO” setting is indicated on the depth gauge for both the Vacu-Cutter™ and
Vacu-Scarifier™ when aligned with the bottom of the depth adjuster mounting block.

2. The “ZERO” setting refers to the point at which the contact points of the front and rear roller and the Insert
points are all on an equal plane.

3. Cutting depth: when the Insert points are set lower than the rollers. This can be achieved by rotating the
adjuster knob counterclockwise to lift the front roller and to allow the frame and the Insert to move down
into the turf.

4. The Vacu-Cutter™, Vacu-Groomer™, NV Roller, and the Vacu-Brushes™ will start at the line marked
“VCT”. Doing this will establish the “ZERO” setting for these units. From the “ZERO” setting, each Y4
turn of the adjuster knob will correlate with a click to hold it in position.

5. The Vacu-Scarifier™ has its own “ZERO” setting (labeled VSC on the depth gauge).

6. The Star Slitter, Greens Spiker, and Deep Slicer will start at maximum height, and will penetrate
approximately 0.140” (3.56mm) into the turf at that point. This is the minimum depth.

7. Each click represents approximately 0.010” (.254mm) change in cutting depth, which will equal 0.040”
(1.02mm) change in cutting depth for each full revolution.

8. Each complete revolution change is marked as a line on the depth gauge of the adjuster.

-63-



True-Surface® Trekker™ Greens Care Collection

Insert Installation and Removal
Schematics of all the Trekker™ GCC Inserts are on pages 59-70

The Trekker™ Greens Care Collection (GCC) is a true “wrench/spanner free” interchange system. It is possible to
exchange GCC inserts with the frames still installed on your walk behind greens mower.

1.

Assuming you are working on a bench, to exchange any of the inserts, rest each roller on a %”-1” (19mm —
25.4mm) strip of board to gain clearance under the insert, so they can be adjusted at any cutting depth.

Pull outward and rotate all four retractable spring plungers 90 degrees. This will release the insert handles
and the hood rails.

Pull the insert handles forward, lift the front of the hood, and lock the small spring plunger into position so
that the hood is held in the up position.

Align the square drive key between the insert handle and the frame, so it is angled slightly forward 12
degrees (see Figure 1 on page 31).

Taking one handle in each hand, lift the unit out at a slight forward angle to the frame; be sure to use equal
force on each end and keep it parallel with the frame while doing so.

Installation is the opposite. Align the Insert shaft drive key so that when looking down above the housing it
will align with the drive coupler and the unit will rest into the bottom of the housings. Do this evenly to
avoid a jam of the insert in the frame. Non-driven units: Star Slitter, Greens Spiker, and the NV Roller do
NOT have a drive key that needs to be aligned.

Lower the hood top section, and slide the hood assembly forward until indicator notches are aligned with
rail mount block to match the Insert installed (see Figure 2 on page 31).

Turn the hood rail plungers another 90 degrees, and allow them to return through the rail, frame and
parking stand. Position the stand so it will support the back of unit off the surface (see Figure 3 & 4 on
page 31). Some slight sliding of the hood back and forth may be necessary to properly align plunger holes,
so that plunger will slip into position.

Rotate insert handle back to 90 degrees with frame and release the plungers on the frame, so they pass
through the insert handles and into the slot on the underside of the top hood section.

10. When performing the above operations while mounted on a mower with the belt drive connected, there will

be adequate resistance to the coupler, so that when it is rotated into removal/installation position, it will
remain in the required position.

11. When changing out the insert while detached from the traction unit, vise grips can be attached to the base

of the hex shaft near the flex coupler to prevent rotation if necessary.

-64 -



[y 0 < ) asdijo3 uasqooer Z [9S Yeys Jeund 9e-009 diz 2zl

0 L L 0 ND-3022 21890 uyor Z | Bury deus’ 620L di€ | Ll

N R T M B B e z | JUNO [E9S/ANN HeYS Z1- ¥, | vl H 0
WL-009 HPL-009 1L0-009 ¥.0-009| [0pOjN PUiiog HiEm . pms Bujuiejay peaiyl pueH yan WL-009 HIZ 6
Ko pmg Buumoy Ko Aeyeapa | ) pmis Buluielay peasy) puen by ¥PL-009 HIZ 8
pasu [t no& saquant wied g SUILIIEP 0F MOJY . Aoy aauq peaiy ) pueH ya1 120009 HiZz L

Meys Yy asm asealg Fuisn amw .,::. JM0UE SUIMT pUIYAq Y{EM JO [opout . | Kay aauQ peasy) pueH by H20009 HIZ 9
ay uo speadap juatopyd pms Fwatmar pur A>Y 2AUp 2| 90N 2583 d z T mc:mwm cmcw uUﬁ:O. Nﬂd L dle T G
z Aiquassy ajpuey g Bury G0-009 ViZ ¥

Sy (Jejewniw G'|) ape|g InD-NJeA JUIod-1 | 200-009 diz ¢

St (1z)ewnw |) ape|g IND-NJeA WIod-| | 100-009 diz €

ot Jaoedg ue4-noep 0ds 009 diz 2

L Heys Jeuno $0-009 diz | |

N4 ¢ %‘g‘

0l

LAISNI 3AVI18-9Y wlFLLND-NDOVA

uoI1329J]0) alde) sUa3aldL) ,, ,daXPjod] 228e4inNs-onij

¢l L

- 65 -



b 0 0 } | @sdip3 uasqooer LE Jja0eds puz bBurd| $6€-009 diz | vl

2 : : e Lt il 4 |eas Yeys Japnd  9€-009 diz €l

0 L b 120} X34 0101 ﬂ . | !

o ; A 0012/12 ¥oid 0101 . pnis Buluielay omw._chmucmﬂcm._. WL-009 HiZ 2L
T1-009 ¥p1-009 120-009 ¥20-009 | 19POi PUILeE HIEM [4 U] deus) 6201 di€ LI
Ko pms Buuimoy| KD Aoy eaug o | Aay 8AL(Q pealy) pueH Ja7 120-009 HIZ Ol

paatr fren noA 2aquinu pred Jea JUILRRP 0 M0f2g . pnis mC_C_EON_ pealy| pueH acm_m drL-009 HIZ m
LIS iy 40 aseal FUISH ATE 0K JAMOUT SUAALT pUIYaq YIEM JO [apoltl . | Asy aAuq peaiy) pueH by ¥20-009 HIZ 8
2 wo spuadap aawadvfd pris FUTUILIar pur A2Y AP Y] DJON IS N - N-DEO%W( U_WC@I “m mﬂ_ﬂ_' WQ.@UOo <—.Nl; N =
14 Buueag yeys el 2e0lL die 9
L] Be| JaquinN leuss BU BU G
4 JunNop [BaSANN HeuS Z1- %/, 1 ¥l H 14
ze (epwiiw g'L) apejg InD-NdeA Wiod-LL 200-009 diZ €
2¢€ (J212wiiw |) apejg InD-noep julod-L1L 100-009 digz €
ec 1a0edg ue4-noep Jods 009 diz ¢
b | Heys hm.:soﬁ ¥0-009O diZ !
JaquinN ‘ON "ON
uondud |
Ao nau ncn_ ued deg wey

AT e
95 A0 4500,

[T &u.ﬂ\. A

L1U3ISNI 3AV18-C€ widlLLND-NDOVAN

UOI123]]0D) 248D SUIIID) ]3I ,2I84iNs-ani]

- 66 -



[4 |BaS yeys Jeund 9€-000 diZz ¢l ¢ 0 o | ¢ BSOS UReqRORP
« | pmgbuueley peaiyl pueH Yo7 wL-009 HIZ  ZL 0 | b | b | 0 [IND-302ZasaQ uyor
z bunjdeus| 6201 di€ | L 0o i i o | comzwans
¥ >®¥ NG PROIML PUBH tmq. ...No 009 I_.N | of 91009 ¥pi-009 120009 L0 ooo_ [2POW puIyeg %iem
. | pmigbBuielay peaiyL pueH ubly  ¥pL-009 HIZ 6 Aip pris | 4| Aip Aoy 9auq
A >Q¥ 3AU(Q peaiy] pueH ucm_m HI0°009 HlIZ 8 paau jpen noA raqum aed [ega SUIAAP 0] MY
Z | 3|pueH mc_m mCtmwm. wse mO-OOO viZ | . LIRYD DIT 28T ISED[f FUISN IR NOA JAMOW zcu._pi panygag ypem jo [papow
z t mc_._m ag Jeus Jepn O. ze Ow. die ' 9 a1 wo spuadap uawadud pms Sutimal pue A2y 2ALp M| 20N 58I
L | Be) Jjaqunp |euas BU BU G

[4 JUNOW [B3SANN Yeus ZL-%, | bl H v

St | 9pPe|g JAWO00JH-NOBA JUIOd-Z 65€-000 viZ €

o Ja0edg ue4- 3om> 10ds 909 dizZ . Z
b YBYS JaNND UBALQ XaH | v0-009 diz L

fio uonduoseq Jequiny Med ‘ON  ‘ON

ndeg  weyy

LUISNI wi IFNOOUD-NIOVAN

UOI123]]0D) 348D SUIIID) ,,Ad31] 2I84INS-2N.1]

-67 -



i 0 0 b asdip3 uasqooer
0 b i 0 IND-302Z a:@aQ uyor
0 [+ | 0o | 1204 X314 001
0 L 1 0 0012/1Z ¥ald 010

T91-009 ¥pL-009 1£0-009 ¥.0-009] (SOl PUIySE Niem

Aip pms Buuieoy | Aip Koyt eaua |

PR [N NOA IdQUINTT LIRd [RYA SUIHLIDIAP 0] MOJaq

JIRED 1Y) ISN ISP FUISN AIR NOA JINOUT SUIXIT PUTg Jiem jo jopor
21 w0 spuadop uaaoepd pms Funnear pue Loy JAUp Y] 20N Se3]d

LUISNI w &IFIHIAVIS-NIOVN

NN

N ™ NN+ N+

@ N
< v

190edS pug mc_m,

[eas Jeus Japuny

pnjs Buiuielay peasyy pueH ya

Buiy deug

Aay| anuQ peaiy) pueH ue

pms Buluielay peaiy) pueH by
Aay aauqg peasy ] pueH by
Alquassy ajpueH g Bury

Buueag yeys 1apnd

Be| saqunp (euas

Junoy [BASANN YeuS ZL- ¥, L
OPU[E] IOYLILIS-NIEA JUIO -

120edg UB4-NOBA

YBUS Jajind uaALq XaH

uonduosag

¥5€-009
9e-009
71-009
6201
1£40-009
dr1-009
¥40-009
wse G0-009
zeo0l

e/

14"
Zce-00n)|
Jods D09
¥0-009

JaquinN ped

dig

diz |
diZ |
dL€ |

HiZ

HLZ |

dic

ViZ |
di€ |

EjU
H

diZ |
diz

dic
‘ON

<
-

— 0N ™M
- -

o
-

N T DON~NO®

-

ydeqg  waey

UOI123[[0D) 218D SUIIID) ,,, dPO1] 2I84INS-aNi]

- 68 -



| b 0 0 I |  @sdip3 uasqooep
0 L b 0 |InD-302Z 8:98Q uuor
0 i b 0 LZO} Xai4 00
| o S 0 | o0Lznzxeid o)
[P1-009 ¥PL-009 1L0-009 ¥.0-009| [0poW pujues Hiem
Ko pmis Bujueioy . A fey eapg

Paau [Jim noA saquini ped 1Ry SUIIEIP 0) MOfaq
Lo ar asn aseaf FOisn e 008 JaMOU! SUIALT PUrtag yies Jo fapou
a1 wo spuadap Juswasepd prys Furnneial pue A3y aAUp al | 2JoN 58] ]

ape|q yoea udamiaq 120eds [ sey A[uo LIASU] PRIH-bt I Les
(ouRWAYds 211 Ul UMOYS SB)
ape|q yora usamiaq s1aoeds 7 sey 11asu] PRIH-€T AL «

Z J90eds j99)S ebne z1 9/Z-009 diz | Gt
z Avo vesul speig£z. 130edS pul Bury  $6E-009 diz | L
z | [eas Yeys Jepnd  9€-009 diz | £l
. | pnis Buuielay peaiyl pueH ya1 wi-009 HIZ | 2
z Bury deus 6201 di€ | L1
5 Aay aauQg peaiyy pueH ya1 120-009 HLZ @ 0L
. | pmis Buiuiejay peaiy) pueH by ¥pi-009 HIZ 6
. Aoy anuq peaiyl pueH Wby ¥H.0-009 diz 8
Z | Aiquassy sjpueH g Bury  60-009 Vviz | L
z Buueag yeys sennd Z€0L di€ | 9
L Bej Jequnp jeuss B/ BjU G
4 Junop [BaSANN Yeys Zi- %/, | PLH | ¥
pp | esu epeig-pp o) 1SS, - IPRIE JOMO [BIIBA  6EE-D09 diZ | €
€ = Wesu epeig-£Z o) 1sS. - IPEIG JOMO [BIIUSA  6EE-009 diZ | €
Gt | vasul apejg-pr 0/ 135, - Jooedg ue4-ndeA 10ds 909 diz | 2
ap | uasu| apejg-sz 10/ i3S, - Jodedg ue4-ndeA 10ds 909 diz | 2
€ | Heys Jaung uaAuQ xaH B.OOJ diz| 1
JaquinN ‘ON "ON
o uonduased ", 04 deq wey

suondo speig-vt ¥ €2 - 1YISNI 43/MOW TVIILIIN

UO0I333(]0) 348D SUIIID) ,, dPJI1] ,2I84INS-ani)

- 69 -



L Be| JaqunN [euas eju BUu ¢}
w m m m squwwwuwm.ﬁﬂ . prig Buluielay peaiy L pueH Yo7 Wi-009 diz  Zi
o : : et ! ) pabueld g1 X 91/ 1N il H oL
5 ] ; 5 S SR BT . | ) 2AUQ Pealyl PUBH U1 1120-009 HIZ Ol
wL-009 ¥PL-009 1L0-009 H0-009 (PO PUIGSE Hiem . pmsg Buuejay peasyy pueH by HrL-009 HIZ 6
Ao pmis Buuieisy | QD Aoy oaug | . | Koy anuq peaiy) pueH by ¥.0-009 diz 8
poau [jim noA aaqumi pred [EGM SUTILIP ) MOJG Z | Alquassy sjpueH g Bury  wse G0-009 ViIZ L
LI 27 SN ISVA[J FUISN AL NNOA TIMOUT STIALT PUTYAG YA JO fapot —. ;mbw uww umxoow N\ L L X wr - Ow IS mov—. H Q
21 wo spuadap Juamadepd piis FuTHIziI puw A2y JALP X[ ION ASEJ Z | |eag yeys hmzzo. wm-OOO. diz | [
Z | Buueag yeys sepno ce0l di€ ¢
¢ | Bury deug 6201 di€ €
L WSSy 8100 B ysnug Yos Jadng  YosseLE-009 diz  Z
L WSSy 20D B YsnIg YOS Yos6LE-00D diZ 2
L HBUS ysnig-noep SgH-009 diZz |

Ao | uonduosag JaquinN Ued ‘ON "ON

daq wayy

LUISNI L4OS 43NS ¥ L40OS wiHSNAE-NIOVA

UOI323[[0) 248D SUIIID) ,, d1] ;2I84INS-aNJ]

-70 -



1 asdips uasgooer
0 |inD-30zz aweq uyor
0o | 1201 X3|4 001
L 0 | 00Lz/1z x84 010]

IL-009 ¥Pi-009 120009 ¥L0-009| 18poW puiies Xiem
Ko pmg Buiuieley | Qb Aey eAua
P22 [ NOA 2aqumy ped Jena SUILRIAP 01 MO
13 N[Um Jo [apotr
a wo spuadap Jatraseyd prys SUTTRIT PUE A3Y aALIp Jlf] 2ION ISEd] ]

(=R Rl R
-0
- Q

SU2J3 p

gc—v—NNNv—N«otv—dv—

Be] JaquinN |euas

pms Buluielay peasy| pueH ye
pabue|4 g1 x 91/S INN

Aayj aAuQ peaiy] pueH ya1

pnjs Buluielay peaiy | pueH by
Kay aAuQ peasy) pueH by
Alqwassy ajpueH @ bury

MBJ0S 189S 1834908 Z/L | X 81 - 9L/S
[BaS Yeys Jspno

Buueag yeys J1aund

Bury deug

"WISSY 2J0D 9 ysnig w4

yeys ysnig-noea

uopduoseq

e/u

1-009
FA4%%
140-009
dv1-009
d4.0-009
wse 50-009
150145
9€-009
ceolL

6201

w6 LE-009

S84-009

JaquinN Med

e/u | g€l
die ¢l
H | LL
'HLZ | 0l
'HIZ | 6
diz | 8
(Viz | Z
H 9
dig | §
dlt ¢
diE | €
diz | 2
diz | |
‘ON | ‘ON
1daqg way

LAISNI Welld wuHSNAET1DVAN

UO0I123][0D) 218D SUIIID) , dII1] ,284INS-IN.]

-71-



b 0 0 b asdip3 uasqooer F2 1a0eds pu3 bury
0 b b 0 IND-302Z 24990 uyor Z |eas Yeys Jaund
0 b 0 1201 X3|4 010) 3 pnis Bujuielay peaiy| pueH ys
0 b b 0 0012/12 %814 0J0) Z v Bury deug
1-009 ¥Pi-D09 120-009 ¥./0-D09D| ISPOW PUINSE HIEM Koy @AuQ peaiul pueH ue1
Lol R S ~ s pmig Buiuieiey peaiuL pueH Jubny
P [IM noA Jaqumy ped Ry JUTREIAP 0] MO = oy SALA T 1 BUBL YUERRd |
LIy 2U) asn aseaj FUISn are ROA LMW SUSIT PUiyay yjua Jo japow % >®¥ 0>...O vmo..s._., PUBH amm_w_;
a o spuadap juataseyd pris SUrarel pus AdY aALp S | 2JON aseaf] N bn:....owm( SipueH .w c_m.
4 Buuieag Yeus Jeuno
. Bey JaquinN |euss
4 JUNOW [BaSANN Yeys ZL- %, |
4! ape|g Jao|s deaq
214 Jadeds ue4-noep

b UBUS JopnD UBAUQ XBH|
Ao uonduoseq

$G€-009

9€-009

I71-009

6201
1£0-009
gpi-009
¥£0-009

wse G0-009

- 2E0L
E:.

vl

L¥€-009
sds 909
¥0-009

JequinN wed

T

dic vl
diz €l
dig 21
dig 1l
HiZ 0l
HiZ 6
diz_ 8
viz L
die 9
BU G
H b
diz ¢
diz ¢
diz L
‘ON 'ON
1deg wey

LT TG

.' e iegy P
]

L T
/e

143SNI 43DI11S d33d

UOI323[]0D) 318D SUISID) ,, 1] ;2I84INS-aN1]

-72 -



= 1 ! 0 0 ! asdjp3 uasqoder
Z | SOHS ¥/E X 0Z - ¥/1 G051 H | 8 ¢ ; ; it
¢ | ____M1EII0D H v/} __Ol9 H | £ 0 : b 0 | iz0ixeid0i0L
L Jeg Bujuieyay ajpueH L01-009O di¢ | 9 L0 b | b 0 00izizXeid ool
22| Buueag yeys 1aun) "~ Ze0L dlE | S _._.q..,..u.um UpL-D09 1120-009 ¥.0-000 [ISHONPHINCE NN
4 | S|pueH ® mc_m mCtmmm_ wee mO-OOmU vie | 4 paa Jiea noA Tagumu pred Jea SUTHL1ap 0 MOJAG
Z @C_N_ chw 6¢0L d.E e VIR AUL 3N ISP TS 200 NOA IIMOW SUIALT PUIG Y[R JO [apoir
GG | Sjuiod ._Oxaw mﬁm.ooo diz | Z 21 we spuadap Juawadvd pnis Fuiwivial pui A2y ALP | IJON ISeI
} | wniq Joxds 8v€-009 diz | |
Ao uopdudsag  Jaqunn Ued ON  ON
jdeq | way

@ Be) Jaquny |eues

LUISNI d3IdS SNIFUDO

UOI123]]0D) 348 SUIIID) ,,, dXP31] »3I84INS-aN1]

-73 -



b POy Ulejay ajpueH L01-009 diz LI
Z | SOHS v/E X 02 - ¥/} S0SL H Ol
Z  Jaysemxoo Jejjod IH b/l 0LL9 H 6
Z Aiquassy sjpueH g Buy  wse Go-009 ViZz 8
Z | Buueag yeys sapnd Z€0L die L
Z | Bury deug 620L di€ 9
Z INN Wer zL-g/L 4 #L. H G
oL 190edg Ule (23S SPE-009 diz ¥
LL ope|g JoNIS Jejs julod-L €v€-009 diZz €
(2 1adeds pu3 [8als| 9%€-009 dic ¢
L yeys Jenis Jeis Zre-009 diz L
Ao uonduosag JaqunN Med ON ON
_.ﬁcn way|

e

b asdip3 uasqooer
0 ND-3022 31337 uyor
0 120k X314 o101
0 | i 0 0012/1Z X914 0I0L
W1-009 ¥rL-009 1£0-009 ¥.0-009 IPOW PUILSE HIEM
Ko pms Buuierey | Ao Aeysaua |
paat 1 noA saquiny d ey SUIINAP 0) MOJ2Y

LIRIED DU 50 dSEI[f TSN 220 NOA LIMOMT SUDAIT PUIES] Y[ JO Japoinn
g wo spuadap quswadeyd prys Furamial pur L2y 2ALP Y| DON SB[ J

(=2 =10 o
- oo

o |
b
[
b

fie} Jaquinp |euss

LAUISNI 4FLLITS VLS

UOI123][0D) 218D SUISID) ,,,dd[31] »9I8JINS-IN1]

-74 -



m 0 0 1 asdip3 uasqooer Z Malds aALQg 8LLE H L
i W b __BelsequnNijeuss ey Bu 0L
0 7 LT 0 0012/+2 X814 0ioL 2 (g1 6) YB3\ 8jqeroWway 0LL-D09 diz 6
Wi-009 ¥pL-009 120009 ¥L0-009| [8POiN PUIlSE Hiem L Jauieley apuey bBuueasg 101009 diz 8
vo pig Buuimey | KD 4831 enia z Kiquiassy ajpueH % Bury| Wse G0-009 ViZ £
RO .5y s s s 4 ded pu3 sejioy Bulyloows  60L-009 diz 9
2 0o spuadap Juaadepd pris FUIUIRIAL PUR A3Y AL Y| ON ISR 0l . SOHS #/€E X 02 - ¥/ _‘ mom_‘ H S
oL M1 810D IH ¥/} 0LL9 H ¢
z Bury deusg 620l di€ €
[ ~ busesguiepnd  zeol die | 2
) agn] i9jioy Buiyloows'  80L-009 diz L
Ao uonddsaq JequinN Yed ‘ON  ‘ON
ydeq@ way)

LUISNI I TTIOY SSYAUD

UOI1I3[[0D 218D SUIDID) ,, dPILL II84INns-ani]

-75-



asdio3 uasqooer
1IND-302Z 5890 UYOr
_ 1201 X8]4 0IOL
001Z/1Z x3|4 0J0)L
¥.0-000] 19RO PUILSE HiEM
PaSU (14 nOA faquumu ped 10 2RIRLAP 0) M0

JIUUD 211 Asit ASeA]J  FUISH AN NOA IMOTT SUIILT PUIAG Yo Jo [apom
2 vo spuadap juawaongd pris FURIAL puw A3y 2ALP | (IJON ISCI]J

0
i
13

oo
- - Q
o0 0 -

p
W1-009 ¥¥i-009| 120-009

z MBS SAUQ TH o< H 14
1 3e) JaqWiny |eLas eful e/u 3
3 A3y 3A1IQ peasyL pueH Ba1| 1£0-009| HIZ | 2t
= ASY 2ALQ PeaJylL pueH 4did| ¥20-009| HIZz | It
R pmiS BUlUIBlay peaJy] PUBH Ba1| WI-009| HIZ | o1
+ | Pnis BuiUIeaY peasyl pueH 14Bid| ¥pI-009| HIZ | 6
z Bupeag 1jeys seund Ze0T| dze | 8
z Ajquiassy ajpuen 3 Buly| S0-009| VI L
7 Bury deus 620T| dLE u
z |eas yeysanund| 0£-209| die <
4 JUNOW |eaS/ANN Yeus ZI-.8/T T 144 H 4
z 130eds pu3 Buly| $SE-D09| dIz 3
I usnig jinj Jadpea| 0ze-009| diz | ¢
1 1eyYs Janno 1

LAISNI HSNAE 44Nt 435avd

UOI123][0D) 218D SUIIIL) 4, ddIIL ;2I84iNS-9Ni)

v0-209

)

-76 -



L | @sdp3 uasqooer
0  IND-30ZZ @i99Q uyor
0 1201 X014 QIO

- v O

1 0
(] b
0 b
0 L b 0 | 0012Z X9ld 00)
WL-009 ¥pl-009 1£0-009 ¥.0-009| (8pOW puilied Xiem

‘paau [ noA ssqum ped jega amIaap o) mofaq
PGS 1 2SN DSPAL ] FUISH 2 004 I2NOW SUDALT PUIGAG Y[em JO [Apot

At wo spuadap uatwsaegd prps Supieis pue A3y 2aUp N D1oN asedf]

LUISNI DIVY dNL

UO0I123][0D) 218 SUIIIE) PO ;2I8JiNS-9N1]

#0-209

z |eas yeussanund| 9€-239[ 41z | o1
z Buydeus| ezor| ozE | €1
t 1UNOW |23S/ANN Weys Z1-,8/T T il H | &t
= pMIS BujuIel3y peasyl pueH 41| WI-009| HIZ | 1T
. | pmsBujuieIay peasyy pueH 1yBiy| ¥pT-009| HIZ | o1
= Asy 3A1Q peasyyL pueH UaN| 1£0-209| HIZ 6
- A3y 3ALIQ Peasyl pueH yany| ¥z0-009| HIZ | 8
z Suueag yeyssaund|  zeot| aze | L
Z MBS IAUQ 24 os| H 9
1 Fe1 Jaquiny [euas eul eu | s
z Riquassy ajpueH 3 Bund| S0-009| ViZ | ¥
a1 Bunds uoisioL axey pnl| £29-009| d1z | €
) J3p|OH BuLds 3|gnoQ axey Nl | zz9009| 41z | ¢

Heys Jannd 1

-77 -



-78 -



TRUE-SURFACE® TREKKER ™
NV 3 x 3™ NON-VIBRATORY GREENS ROLLERS

The True-Surface® NV 3x3™ is a non-vibratory greens roller that uses an innovative tri-rolling system to smooth
the greens. Its universal design allows you to attach the roller to the Toro Flex 21, Toro Flex 2100, Jacobsen
Eclipse 100 Series, Jacobsen Eclipse 2, and John Deere 220E-Cut Walk Behind Greens Mowers.

SPECIFICATIONS

e Roller Length: 22.250”
¢ Roller Weight: 140 Ibs
o Add 2 Additional Weights: 150lbs
o Add 4 Additional Weights: 160 Ibs
e 2 sealed, maintenance-free ball bearings per roller
e 20”7 roller working width
e 3solid steel rollers Measures
o 2.38” diameter each
o Triplex hydraulic motor attaches directly to roller for added weight and for motor security
e Steel Frame
o .25 thick

NV 3 x 3 Greens Roller Schematics, Parts Listings and Instructions can be found on pages 80 — 86.

-79 -



True-Surface” Trekker™ NV 3 x 3™
Exploded View -
ToroFlex 21 & 2100

15 s
}_-_ 3O - J L , ‘4:1' i} _
- k e — _7:: ~—L__ _— '.'A:,J
3 & e
REF.# | DEPT.# |PART# DESCRIPTION QTY.
1 33P NV-001 Roller Frame 1
2 33P NV-0011 Roller Bar (Rev C) 2
3 33P NV-0026 Roller Axle 6
4 33P NV-0004 Solid Roller (Rev C) 3
5 33P NV-09 CSB 204-12 3/4" Bearing 6
6 H 6105 3/8-16 x 1" Flat Head Socket Set Screw 6
7 H 0013 1/2-13 x1" Gr. 5 Hex Bolt 4
8 H 0014 1/2" Split Lockwasher 4
9 33P NV-0015 Snap-in Black Plugs 4
10 37P 7802 Hood Protection Plate 1
11 44p FLX-090 NV 3x3 Spacer Block 1
12 44P FLX-026 Split Spring Pin 3/8" x1-3/4" 2
13 44P FLX-009 Roller Hitch Flex21 /2100 2
14 H 1183 3/8-16 Smooth Flange nut 2
15 H 5011 1/2-13 X 3-1/2" Gr. 5 Hex Bolt 2
16 44pP FLX-001 Cross Bar FLEX 21 /2100 1
17 H 032 3/8-16 x1-1/2" Gr. 8 Fully Threaded Bolt 2
18 44pP FLX-016 Bronze Bushing Flex21 /2100 2
19 H 1026 1/2-13 Serrated Flange Nut 2
20 44p FLX-105 Hitch Lock Strap (2100 only) 2
21 H 6106 3/8" Internal Tooth Lockwasher (2100 only) 2
22 H 5006 3/8-16 x 1/2" Gr. 5 Hex Bolt (2100 only) 2

-80 -




10.

11.

TRUE-SURFACE NV 3 X 3™ FLEX 21 & 2100
MOUNTING INSTRUCTIONS

Assemble the roller set to the roller frame by aligning all the holes and installing the four %2-13 bolts (Item
7).

Leave the bolts loose, and flip so that rollers are up.

Loosen all set screws on the roller bearings (Item 5) and then tighten the '2” bolts.
Visibly center all rollers and tighten the set screws.

Note: Toro Flex 21 & 2100 mounting hardware is shipped with the frame.

Remove the clipping basket from the mower, and then remove the two bolts attaching the cutting reel to the
traction unit.

Have someone hold the traction unit upright while you slide the cutting reel away from the traction unit.
Remove as much of the drive coupler shaft as possible without using wrenches, as is not needed to operate
the NV 3x3. (Removal of the flex coupler at the gearbox may be necessary to prevent damage if someone
fails to keep the reel drive disengaged.)

Slide the NV 3x3 unit into position so that top of hitch (Item13) is in the slot of the mounting arm.

For Toro Flex 21 models: The Locking Bracket (Item 20) is not necessary. The Bolt (Item 17) will pass
through a hole in the TORO arm and thread into bottom portion of hitch (Item13).

For Flex 2100 Models: Slip the locking bracket (Item 20) over all from the backside; install the bolt (Item

17) and locknut (Item 14 ) into the top, and bolt (Item 22) and lock washer (Item 21) from the bottom and
tighten.

Unit is now ready to use. BE SURE THAT WHEN USING, REEL DRIVE REMAINS
DISENGAGED!! Any remaining shaft can cause injury or damage if rotating around freely.

-81-



Z 9sdijp3 uasqoser ® salas 00 2sdij23 uasqoler - MaIIA papojdx3y
wi€ X € AN widPI2LL ;20epns-on.]



TRUE-SURFACE® TREKKER™NV 3 x3™PARTS LISTING TO FIT
JACOBSEN ECLIPSE 100 SERIES AND JACOBSEN ECLIPSE 2

ITEM#|DEPT# PART# DESCRIPTION QTY.
1 33P NV-001 Roller Frame 1
2 33P NV-0011 Roller Bar (Rev C) 2
3 33P NV-0026 Roller Axle 6
4 33P NV-0004 Solid Roller (Rev C) 3
5 33P NV-09 CSB204-12 3/4" Bearing 6
6 H 6105 3/8-16 x 1" Flat Head Socket Screw 6
7 H 0013 1/2-13 x 1" Gr. 5 Hex Bolt 4
8 H 0014 1/2" Split Lockwasher 4
9 33P NV-0015 Snap-in Black Plugs 4
10 21P GCC-02-E322 |Eclipse Motor Flange 1
11 H 1146 5/16-18 x 1-3/4" Flat Hed Socket Screw 4
12 H 6110 1/4" Hi-Collar Lockwasher 3
13 H 2016 1/4-20 x 1-3/8" S.H.C.S. (Thick .800" Motor Flange) 3
14 H 20 1/4-20 x 7/8" S.H.C.S. (Thin .250" Motor Flange) 3
15 44pP ECL-03 Stabilizer Hanger 1
16 H 1001 5/16-18 x 3/4" Gr. 5 Hex Bolt (Eclipse I1) 1
17 H 1013 5/16" Split Lockwasher 2
18 H 29 5/16-24 x 1-1/2" Gr. 5 Hex Bolt (Eclipse 100 series ) 1
19 H 66 5/16" Wire Loop Pin 1
20 44p ECL-10 Bolster Pin Mount Block 2
21 H 5009 1/2-13 x 2-1/2" Gr. 5 Hex Bolt 2
22 44p ECL-05 Bolster Pin 1
23 44p ECL-06 Roller Pivot Mount 1
24 H 1680 Grease Zert 1
25 44p ECL-11 3/4" 1.D. Pivot Mount Bushing 2
26 44p ECL-01 Basket Yoke Extension Pin 1
27 44p ECL-02 Extension Pin Retaining Bracket 1
28 44pP FLX-062 Bumper With Washer 3
29 H 1007 1/4" Split Lockwasher 2
30 H 1579 1/4-20 x 1/2" GR. 5 Hex Bolt 1
31 H 20 1/4-20 x 7/8" Socket Head Screw 1
32 H 1153 1/4-20 Nylon Lock Nut 2
33 44p ECL-09 Pivot Limiter 1
34 H 1003 1/4-20 x 3/4" Gr. 5 Hex Bolt 2
35 H 1026 1/2-13 Serrated Flange Nut 2
36 H 1016 3/8-16 Serrated Flange Nut 2
37 21P GCC-285 5 Ib. Counterweight 1
38 21P GCC-CW Stackable Counterweight 2
39 H 1019 5/16" USS Flat Washer 2
40 H 1010 3/8" Split Lock Washer 2
41 H 3178 3/8-16 x 4" Gr. 5 Hex Bolt 2

-83-




TRUE-SURFACE NV 3 X 3™ JACOBSEN ECLIPSE 100 SERIES AND

10.

11.

12.

JACOBSEN ECLIPSE 2 MOUNTING INSTRUCTIONS

Note: You will need an assistant during the set up process. The NV 3 X 3 unit is heavy, and maneuvering
the mower without the cutting reel attached is awkward.

Reference the NV schematic on page 82. Attach the roller assembly to the main frame by leaving the roller
on a flat surface, and setting the frame over it. All of the bearing set screws are just snug so be careful when
moving by the end plates.

After setting the frame over the rollers, install all 4 bolts (item 7) with lockwashers (item 8) to join the
components, but do not tighten.

Turn unit upside down and loosen the set screws on all the NV-09 bearings (Item 5). There are 2 set
screws per bearing

Tighten the bolts (item 7), then visually check the center alignment of each roller, and tighten all bearing
set screws.

Attach the hitch assembly to the top of frame with 2 bolts (item 2); tighten the nuts underneath (item 35).
Remove the retainer plate, 1 bumper and bolts, Items 27,28,29,30,31 from the extension pin (item 26).

Turning to the mower, remove the cutting reel by removing first the drive motor, second the side arms by
removing the hairpin from each connection point at the side of the mower frame, third disconnect the
stabilizer bar from the cutting reel and fourth, remove the hairpin from the main connection pin. Before
sliding all this away from the drive portion of the mower, be sure to have someone hold the unit, or
have the handle supported as it will not stand alone with cutting reel removed.

Maneuver NV roller into place and slide extension pin onto frame pin. Secure with locking plate #27, bolts
and bumper. Plate # 27 needs to hook behind square part of mower frame for 100 series, and only
behind the pin mounting plate on Eclipse 11, there two positions available to accommodate this.

Next install stabilizer hanger #15 to mower frame. For 100 series remove forward corner bolt from engine
mounting plate, and replace with bolt # 18 and tighten so that hook faces back. On Eclipse I, use bolt # 16
and mount directly to the front of mower frame.

Hook can stay mounted when switching back to mowing.

Lay stabilizer bar into hook.

Attach Motor to mounting flange. There is no drive required, this keep the motor in a safe location. Two set

of screws for mounting the motor are supplied # 14 or # 18 due to the possibility of a difference in the
motor housing flange thickness.

-84 -



True-Surface” Trekker™ NV 3 x 3™
Exploded View - John Deere 220E-Cut

ITEM# DEPT# PART# DESCRIPTION QTY.
1 33P NV-001 Roller Frame 1
2 33P NV-0011 Roller Bar (Rev C) 2
3 33P NV-0026 Roller Axle 6
4 33P NV-0004 Solid Roller (Rev C) 3
5 33P NV-09 CSB204-12 3/4" Bearing 6
6 H 6105 3/8-16 x 1" Flat Head Socket Screw 6
7 H 0013 1/2-13 x1" Gr. 5 Hex Bolt 4
8 H 0014 1/2" Split Lockwasher 4
9 33P NV-0015 Snap-in Black Plugs 4
10 H 1100 3/8-16 x1" gr. 5 hexBolt 2
11 21P GCC-258 5lb. Counterweight 1
12 21P GCC-CW Stackable Couterweight 4
13 H 1019 5/16 USS Flat Washer 8
14 H 1010 3/8" Split Lockwasher 4
15 H 3178 3/8-16 x5" Gr. 5 HexBolt 2
16 H 1072 3/8-16 x1-1/2" Gr. 5 Hex Bolt 2
17 21P GCC-212 Lift Chain (11 links 2/0 Passing Link) 2
18 44P JD220-004 Lift Chain Mount 2
19 H 1016 3/8-16 Serrated Flange Nut 2
20 44H JD220-008 Hairpin Cotter 1/8" 1
21 H 3179 5/16-18 Nylon Locknut 4
22 H 1101 5/16-18 x 1" Gr. 5 Hex Bolt 4
23 44P JD220-006 Lift Bracket Assembly 1
24 44H JD220-009 5/8" x4-1/2" Clevis Pin 1
25 H 32 3/8-16 x 1-1/2" Gr. 8 Hex Bolt Fully Threaded 2
26 37P 7036-3 John Deere Motor Flange 1
27 H 1146 5/16-18 x 1-3/4" Flat Head Socket Screw 4
28 H 1183 3/8-16 Smooth Flanged Nut 2

-85 -




TRUE-SURFACE NV 3 X 3™
JOHN DEERE 220E-CUT MOUNTING INSTRUCTIONS

Note: You will need an assistant during the set up process. The NV 3 X 3 unit is heavy, and maneuvering
the mower without the cutting reel attached is awkward.

1.

10.

Reference the NV schematic on page 85. Attach the roller assembly to the main frame by leaving the roller
on a flat surface, and setting the frame over it. All of the bearing set screws are just snug so be careful when
moving by the end plates.

After setting frame over rollers, install all 4 bolts #7 with lock washers #8 to join the components, but do
not tighten.

Turn unit upside down and loosen all bearing #5 set screws (2 per bearing).

Tighten bolts #7, then check center alignment of each roller, (visually is sufficient) and tighten all bearing
set screws.

Attach hitch assembly to the top of frame with 4 bolts #22, with nuts # 21 underneath and tighten.
Remove hairpin #20 and clevis pin #24.

Turning to the mower, remove then basket, then remove the cutting reel by removing first the drive motor,
second, disconnect the stabilizing chains from the mower, chains are supplied with the NV 3 x 3. Finally,
remove the connecting pin and basket hanger from the mower. BEFORE REMOVING THIS LAST PIN,
AND SLIDING THE CUTTING REEL AWAY FROM THE DRIVE PORTION OF THE MOWER,
BE SURE TO HAVE SOMEONE HOLD THE UNIT, OR HAVE THE HANDLE SUPPORTED, AS
IT WILL NOT STAND ALONE WITH CUTTING REEL REMOVED.

Maneuver NV roller into place and position rod end of mower between arms of mounting plate #23. Install
clevis pin # 24 and hairpin # 20. BASKET HANGER IS NOT NEEDED.

Attach stabilizing chains to mower and replace washers and hair pin. CHAIN LENGTH WILL HAVE
TO BE SET SO THAT ENOUGH LIFT IS CREATED WHEN PUSHING DOWN ON THE
HANDLES TO MANUVER THE UNIT WHILE LEAVING ENOUGH FLOATABILITY WHEN IN
USE.

Attach Motor to mounting flange. There is no drive required, this keep the motor in a safe location.
Remove nuts #28 and washers #13 from studs #25. Install motor and replace these items and tighten.

- 86 -



TURFLINE, INC.
WARRANTY REGISTRATION

1-800-443-8506 ~ +1-636-356-1210
MACHINE: True-Surface® Trekker™ (circle one) Greens Care Collection or VibeV or NV3x3

MODEL.: SERIAL NUMBER:

DEALER PURCHASE INFORMATION
The undersigned dealer warrants that the above described machine was carefully inspected, adjusted and
prepared for delivery before delivery to the purchaser; that both the operation and maintenance of the
machine were explained to the purchaser; that a copy of the Owner’s Instructional Manual was given to
the purchaser and his/her attention called to our warranty and any operating instructions included in the
manual.

DEALER: STATE:

BY: DATE:

COURSE INFORMATION
The undersigned purchaser certifies that the operation and maintenance of the above described machine
has been explained to him; acknowledges receipt of a copy of the Owner’s Manual and our warranty
policy printed inside the manual.

COURSE NAME:

SUPERINDENT:

ADDRESS:

CITY: STATE: ZIP:

EMAIL: DATE:

PLEASE FAX, EMAIL OR MAIL A COPY TO:
Turfline, Inc.
712 Jefferson Street, Suite A
Moscow Mills, MO 63362
Fax: 636-356-1210
Email: cassie@true-surface.com or chris@true-surface.com



mailto:cassie@true-surface.com
mailto:chris@true-surface.com

NOTES

-80-



NOTES

-89 -



Thank you for choosing
True-Surface®!

As the manufacturer of all True-Surface® Products, Turfline, Inc.
promises to provide quality products along with quality service. No
matter which True-Surface® product line you decide to purchase, there
is no planned obsolescence. Even if you switch brands of greens
mowers, there is always a kit that will adapt your product to fit the new
mower. Additionally, we carry parts to fit even our oldest generation
products. So, even if you've owned your True-Surface® product for
over 20 years, we can still get you the parts you need.

Turfline, Inc. staff is made of real people who provide real service!
When you call Turfline, Inc. during regular business hours your call
will always be answered by a person, and NEVER an answering
machine! Our sales force is well trained in all True-Surface® product
features and technicalities, and will make it a top priority to assist you
with the True-Surface® Product Line.

Turfline, Inc.
712 Jefferson Street
Moscow Mills, MO 63362

www.true-surface.com

1-800-443-8506 or +1-636-356-1210

TRUE-SURFACE® (’)AA

. . « makes true greens!™

Updated March 2022


http://www.true-surface.com/

